CubCar |

1997

ILLUSTRATED
PARTS LIST

DS GOLF CARS
GASOLINE/ELECTRIC

MANUAL NUMBER 1019285-01
EDITION CODE 0796F0708A






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE SURE
TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE
REPAIRS.

This manual covers all 1997 Club Car® DS Tranquility®, V-Glide 36 volt, DS PowerDrive® System 48™
and DS PowerDrive Plus™ vehicles.

The manual is divided into 15 sections. Sections 1 through 5 pertain to both gasoline and electric vehi-
cles, sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to elec-
tric vehicles only. Note that there are two or three flags on the outside edge of each page. The first flag
will contain the section number of which that page is a part. The other flag (or flags) will contain either
the letter G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to
both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you
seek. The Table of Contents lists section titles and numbers, and under them, the individual page titles
and numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page
applies to all DS vehicles.

You will also find vehicle models and serial numbers specified within the listings for individual page titles.
These model and serial number specifications identify the vehicles on which parts usage as described
on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at hand and
read the listings carefully when using the table of contents.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however,
some titles required several spreads). On the left-hand page is an illustration showing the parts in their
relative positions; the parts are each tagged with an item number in a balloon. The right-hand page is
the parts list page, and gives the page title at the top, then the item numbers (corresponding to the num-
bers on the illustration), part descriptions, and quantity of parts used. Some item numbers have more
than one part number because several models and/or configurations of a component are represent-
ed together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed
under. A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a com-
ponent of the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part
is the quantity used per next higher level assembly of which it is a component . A part that is not indent-
edis a level 1 part. This means that the quantity given is the quantity used per the portion of the vehi-
cle illustrated on that particular spread.

Club Car )

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1996, CLUB CAR INC.
All rights reserved.
This manual effective August 1, 1996
Manual print code: 0796E00000






CONTENTS

MAINTENANCE AND SERVICE TOOLS secTioN [l

THIS SECTION OF THIS MANUAL CONTAINS A LIST OF MAINTENANCE AND SERVICE TOOLS AVAILABLE
FROM CLUB CAR.

BODY AND TRIM secTion IFR

BO DY T RIM oo e e e e e e ettt e . 2-3

F R OIN T BOD Y oottt e e e e e e e e e e s 2-5

REAR BODY AND FENDER - GASOLINE VEHICLE ..o e e, 2-7

REAR BODY AND FENDER - ELECTRIC VEHICLE .....ooeeoee e, 2-9

SEAT BOTTOM AND ARMBE S T oo e e e e e e e e, 2-11

SEAT BACK AND BAG HOO PP oo e e e e et 2-13

WHEELS AND TIRES oottt e e ettt et e e e ettt e e e e e e e et e et v eaenens 2-15
SAFETY DECALS secTion KR

SAFETY DECALS - GASOLINE VEHICLE ...onoeie e et e, 3-3

SAFETY DECALS - ELECTRIC VEHICLE ..ononoei e et 3-5
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION

BRAKE AS S ENMB LY oo e 4-3

BRAKE PEDAL AND CABLE AS SEMBLY .o e e e e e e e, 4-5

ACCELERATOR PEDAL ASSEMBLY - GASOLINE AND V-GLIDE 36 VOLT VEHICLES ....coooveeeeeeeeeeeieea, 4-7

ACCELERATOR PEDAL ASSEMBLY - POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ......cccoevvevvenn... 4-9
STEERING, FRONT AND REAR SUSPENSION secTioN [EH

STEERING COLUMN o e e e e e e, 5-3

ST EERING GE AR AS S EMB LY .ottt e e e et e e e ettt 5-5

FRONT SUSPENSION, UPPER ..o e e ettt e e e e ens 5-7

FRONT SUSPENSION, LOWER ..ottt e et et e e ens 5-9

RE AR SU S P EN S ION oot e e e e e e e e e e e e e e e e e e e, 5-11
ELECTRICAL SYSTEM - GASOLINE VEHICLE secTion IR

WIRING - GASOLINE VEHICLE ...ttt e e e ettt aenens 6-3

FORWARD AND REVERSE SHIFTER ASSEMBLY - GASOLINE VEHICLE ..o, 6-5

ELECTRICAL COMPONENT BOX - GASOLINE VEHICLE ..o e 6-7

ELECTRICAL COMPONENTS - GASOLINE VEHICLE ....vonie e, 6-9

STARTER/GENER AT OR AS S EMBLY oo e e e e e e e e e, 6-11

STARTER/GENERATOR MOUN T TING .ottt ettt e e e e e e ettt ettt 6-13

BATTERY MOUNTING - GASOLINE VEHICLE ... e e e et 6-15
ENGINE SECTION

FE 200 ENGINE oo e e e e e e e e e e 7-3-7-13

ENGINE MOUNT NG .o ettt ettt et et e e ettt e e e e et e e aeaeaens 7-15
FUEL, INTAKE, AND GOVERNOR SYSTEMS secTioN IER

FUE L QY ST EM .o e e e e e e e e e e e e e e e 8-3

CARBURETOR AS S EMBLY oo e e e e e e e e, 8-5

CARBURE T OR IN ST ALL AT ION et e e e e e e e et 8-7

GOVERNOR AND ACCELERATOR CABLES ..o e e e e e e 8-9

EXPANSION CHAMBER, CHOKE, AND FILTER .....ccoiiiiiiiiii e 8-11



CONTENTS

EXHAUST SYSTEM SECTION
EXHAUST SYSTEM ...ttt 9-3
TORQUE CONVERTER SECTION
DRIVE CLUTCH ..ttt 10-3
DRIVEN CLUTCH ..ottt 10-5
UNITIZED TRANSAXLE - GASOLINE VEHICLE SECTION
UNITIZED TRANSAXLE - GASOLINE VEHICLE ......c.coiuiiiiiiiiiiiiciccieccccecic s 11-3-11-5
ELECTRICAL SYSTEM - ELECTRIC VEHICLE SECTION
ELECTRICAL COMPONENTS, FRONT BODY - ELECTRIC VEHICLE ..........cooiiiiriiiiniiineiineeiseneieseseeon 12-3
WIRING - V-GLIDE 86 VOLT VEHICLE .....c.coiiiiiiiiiiiiiciciiciie s 12-5
FORWARD AND REVERSE SWITCH - V-GLIDE 36 VOLT VEHICLE ......ccccoiiiiiiiiiiciiciciceccce, 12-7
WIPER SWITCH - V-GLIDE 36 VOLT VEHICLE ........cooiiiiiiiiiiiiiciec e 12-9
RESISTOR AND BOARD ASSEMBLY - V-GLIDE 36 VOLT VEHICLE .......ccccooiuiuiiiiiiniiicinececeiece 12-11
ELECTRICAL COMPONENTS, REAR BODY - V-GLIDE 36 VOLT VEHICLE .......cccccoiiiiiiiiiicciccnes 12-13
WIRING - POWERDRIVE SYSTEM 48 VEHICLE .......cocoiuiiiiiiiiiiiiciccicece e 12-15
FORWARD AND REVERSE SWITCH - POWERDRIVE SYSTEM 48 VEHICLE ..........ccccccouiiiiniiciiiinne, 12-17
ELECTRICAL COMPONENTS, REAR BODY - POWERDRIVE SYSTEM 48 VEHICLE .........c.cccooouuc... 12-19 - 12-21
ON-BOARD COMPUTER - POWERDRIVE SYSTEM 48 VEHICLE ........cccccoiiiiiiiiiiiiiicicicceeecies 12-23
CONTINUOUSLY VARIABLE POTENTIOMETER - POWERDRIVE SYSTEM 48
AND POWERDRIVE PLUS ......couiiimiiiaieiiieiiieiiesees i 12-25
WIRING - POWERDRIVE PLUS VEHICLE .......coouiiiiiiiiiiiiieicises s 12-27
ON-BOARD COMPUTER - POWERDRIVE PLUS VEHICLE ........cccoiuiiiiiiiiiiiiiciciecissieeccce e, 12-29
FORWARD AND REVERSE SWITCH - POWERDRIVE PLUS VEHICLE ........ccccccoooiiiiiiiniiiiiccce, 12-31
ENERGY DISPLACEMENT MODULE - POWERDRIVE PLUS VEHICLE .........ccocooiiriiriiiniinncnsceiseeeeseneeeneeans 12-33
ELECTRICAL COMPONENTS, REAR BODY - POWERDRIVE PLUS VEHICLE .......cccocoovvuniiinenieneens 12-35 - 12-37
BATTERY CHARGER SECTION
ACCU-POWER® CHARGER, DOMESTIC - V-GLIDE 36 VOLT VEHICLE .......ccccciiiiiiiiciicnicccee, 13-3
ACCU-POWER CHARGER, EXPORT - V-GLIDE 86 VOLT VEHICLE ........cccccooiiiiiniiiiiiniciicecccenens 13-5
ACCU-POWER CHARGER, EXPORT, 100 VOLT - V-GLIDE 36 VOLT VEHICLE .........ccccociuviiciniinnn 13-7
POWERDRIVE CHARGER, DOMESTIC - POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ......... 13-9
POWERDRIVE CHARGER, EXPORT - POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ............. 13-11
ELECTRIC MOTOR SECTION
MOTOR - V-GLIDE 36 VOLT VEHICLE .....o.cuiiiiiiiiiiciiicieieeici s 14-3
MOTOR - POWERDRIVE SYSTEM 48 VEHICLE .......cociiiiiiiiiiiiciiicciccecc s 14-5
MOTOR - POWERDRIVE PLUS VEHICLE ........ccoiiuiiiiiiiiiiicicicciecce s 14-7
TRANSAXLE - ELECTRIC VEHICLE SECTION

TRANSAXLE - ELECTRIC VEHICLE

....................................................................................................... 15-3



MAINTENANCE AND
SERVICE TOOLS




n MAINTENANCE AND SERVICE TOOLS

a DESCRIPTION PART NUMBER

E ACCELERATOR PEDAL ADJUSTMENT TOOL ...cooiiiiiiiiii s 1018710-01
ADAPTER PLUG ASSEMBLY ... 1018945-01
ADHESION PROMOTER - ARMORFLEX® ... .. oo 1016985
ADHESIVE, GUIDE RING, 3 GRAM TUBE ... . 1018132-02
ARMORFLEX REPAIR KIT ..ttt e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1017295
BATTERY DISCHARGE MACHINE 36/48 VOLT  .....oiiiiiiiiiiiiiiieieeiee e 1018319-01
BATTERY TERMINAL PROTECTOR SPRAY ...t a e e e e e e 1014305
BATTERY THERMOMETER ... e e e e e e e e e e e e e e e e e e 1011767
BEARING AND OIL SEAL REMOVER ASSEMBLY ..ottt 1016417
BEARING DRIVER SET ... e e e e e e e e e e 1016416
BEARING PULLER e et e oo e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaans 1012811
BEARING PULLER WEDGE ATTACHMENT e e e e e e e e e e e e e e e e e 1012812
CALIBRATION TEST MODULE ... e e e 1018871-01
CAM INSTALLATION TOOL oo 1018084-01
CLUTOCH TOOL KT ettt oo e et e e e et e et e e et e e e e e e e et e e b e e e e e e e e e e e aaab e e e e e 1014510

CLUTCH ALIGNMENT TOOL (USED ON VEHICLES PRIOR TO SERIAL NUMBER 9701) .................c.. 1014498

DRIVE CLUTCH PULLER ..o e 1014496

CLUTCH DRIVE HUB PULLER ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e 1014497

DRIVEN CLUTCH CAM PULLER ..o 1014508

DRIVEN CLUTCH PULLER PLUG ....oooiiiiii e 1014507

DRIVEN CLUTCH HOLDER TOOL ASSEMBLY ... e 1015524

PRESS WELDMENT et e e e e e e e e e e e e e e e e e eeeeeas 1018091-01
COMMUNICATION DISPLAY MODULE ..o e e e e e e e e e e e e 1018318-01
COMPRESSION GAUGE ... 1016410-01

ADAPTER e e 1016410-02
CONTINUITY TESTER .ot e e e e ettt e e e e e e e e e e e e 1011273
DRY MOLY LUBRIC AN T oot e e e e et e e e e e e e e e et b e e e e e e e enannaaaass 1012151
FLY WHEEL PULLER KIT et e e e e e e e e e e e 1016627
GEAR YOKE . ettt e e e e e e e e e e e e e e e e e e e e e e e 1016418
HYDROMETER .. ettt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaas 1011478
INTERNAL RETAINING RING PLIERS ... .. 1013593
LIQUID GASKET (TRANSAXLE CASE) ...uiiiiiiiiee e 1019287-01
PISTON RING COMPRESSOR KIT .ttt ettt et et e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaans 1016414
PISTON RING PLIERS ... ettt e e oo oo oo oo e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaaaans 1016415
RETAINING RING PLIERS - 45° EXTERNAL ... a e e e e e e e e e e e e 1012549
RETAINING RING PLIERS - 90° INTERNAL ... 1012560
SAFETY FIRST CARD (50 PER PACK) ....uiiiiiiiii e 1018231-01
SEAL PULLER oottt e e e e e e e e e e e 1012809
STARTER/GENERATOR BELT TENSION TOOL ....oei et e e e e e e e e e e e e e e e e e e e e 1016867
STEERING COLUMN BEARING PRESS TOOL ...t a e e e e e e e e e e e e e e 1014264
STEERING COLUMN RETAINING RING TOOL ..o 1014259
LI L = I = I 1016112

1-2



MAINTENANCE AND SERVICE TOOLS n

DESCRIPTION PART NUMBER n
TOUCH-UP PAINT, LACQUER = BEIGE . ..uieiieiiii ettt e et e e e e e e e e e e e e eanns 1017097-01 E

TOUCH-UP PAINT, LACQUER - WHITE ..o 1017097-02
TOUCH-UP PAINT, LACQUER - GRAY ... 1017097-04
TOUCH-UP PAINT, LACQUER - RED ....coiiiiiiiiiiiiiiiiiiic s 1017097-06
TOUCH-UP PAINT, LACQUER - DARK BLUE .....ieiiiiiiiiiee e 1017097-08
TOUCH-UP PAINT, LACQUER - DARK GREEN .....ooitiiiiiiiiiiiii e, 1017097-09
TRANSMISSION TOOL KIT ..o oo oo e oo oo oo oo oo e e e e e e e e e e e e e e e e e aaaaaaaa e e e e e e e e e aa e nnaenennns 1014115
TRANSAXLE PINION SEAL TOOL ...ttt e e e e e e e e e e e e e e e e e e 1014161
TRANSAXLE AXLE SEAL TOOL  ..oiiiiiiiiiiiiiitiiit ittt e e e e e e e e e e e 1014162
TUNE-UP KIT (FE 290) ...uiitiiiiiiiiiiiiiiiiiiiiii et 1016110-02
VALVE CLEARANCE ADJUSTER SCREW HOLDER ... 1016413
VALVE GUIDE REAMER ... 1016412-01

AR B O R oo e e e e e e e e e e e e e e e e e e e e e 1016412-02
VALVE SEAT CUTTER HOLDER BAR ..o 1016551
VALVE SEAT CUTTER HOLDER ....ooiiiiiiiiiiiiiii e 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) ...ciitiiiiiii et 1016553
VALVE SEAT CUTTER 45° (35MM DIAMETER) ..ottt 1016554
VALVE SEAT CUTTER 32° (35MM DIAMETER) ..o 1016555
VALVE SPRING COMPRESSOR ... e e e e 1016411-01
VOLT OHM METER ...t e e ee e 1011480

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.

1-3






BODY AND TRIM




2-2



BODY TRIM n

QTY | QTY
ITEM PART NO. DESCRIPTION GAS |ELEC
1.2 3 4
1 1013344 COMPONENT, LEFT DASH, BLACK ....ooiieiiiiiieeeeee e, 1 1
2 1016604-04 | PANEL, CENTER DASH, BLACK ... 1 1
3 1018026-01 | PLUG, HOLE (V-GLIDE 36 VOLT VEHICLE ONLY) .ccoiiiiiiiiiiiiie e, 1
4 1013343 COMPONENT, RIGHT DASH, BLACK ....oeiiiiiiiiiiiiieeieeeee e, 1 1
5 1015032 MAT, FLOOR ... s 1 1
6 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 7 - 10) ....ccccociiiiiiiiiiiiieies 2 2
7 N/A NUT, SPEED ..o 1 1
8 N/A WASHER, #10 .o 1 1
9 N/A SCREW, #10 SHEET METAL ..o 1 1
10 N/A COVER, SCREW HEAD ......ooiiiiiiiiire e 1 1
11 1011017 SCREW, FLANGE LOCK .....oiiiiiiiiiii e 2 2
12 0007973 RIVET, ALUMINUM POP, 3/16 ...ooooiiiiiiiiiiae s 3 3
13 1017083-01 | KIT, DRINK HOLDER (INCLUDES ITEMS 14 AND 15) .....ovviiiiiiiiiiiiiiiiiieieeeee, 2 2
14 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 oeoieeiiiieie e 2 2
15 1016952 NUT, “U”, 174 - 20 ..ot a e e e e e e e e e e e e 2 2
16 1014392 MAT, BAG REST ... 2 2
17 1010434 FASTENER, PLASTIC BARREL .....ooooiiiii s 8 8
18 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 19 - 23) ...ooiiiiiiiiiiiiiiee e, 1 1
19 1016379 BUMPER, REAR ... 1 1
20 1016875 PLATE, MOUNTING, LONG .......ouiiiiiiiiiiiiiiiiiii i, 1 1
21 0007473 NUT, NYLON LOCK, 5/16 = 18 ....iuiiiiiiiiiiiiiiiiiiiiiiiciicccccecceee e, 4 4
22 1011697 WASHER, SPECIAL, 5/16 ..o 6 6
23 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X2 .............coeeiiiinnn. 4 4

2-3






FRONT BODY n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 2 = 5) w...ovieeeieeeeseeeeeeeeeeeeeeeeeneen 1 1
2 | 1016868 BUMPER, FRONT ...ttt 1 1
3 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X T v..vuevveeeeeeeeeeeseerseeseseeesens 2 2
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eeeeeeeeeeeeeeeeeeeeeeeeeeeeees e ee e 2 2
5 | 1016967 RIVET, PUSH TYPE BLIND ...ttt 2 2
6 | 1014198 NAMEPLATE = GOLD ..o 1 1
7 | 1016925-01 | BODY, FRONT = BEIGE .....iuiveeeieeeeeeeeeeeseeeeeeeeeeseseeeeseee s et e esesees e eseee e, 1 1
7 | 1016925-02 | BODY, FRONT = WHITE .....iuieeeieieeieeeeeeeeeeeeeee et 1 1
7 | 1016925-04 | BODY, FRONT = GRAY ....oimiieieieeeeieeeeeeeeeeee e, 1 1
7 | 1016925-06 | BODY, FRONT = RED ....o.ivieoeeieeieeeeseeseeeseeeeee e, 1 1
7 | 1016925-09 | BODY, FRONT - DARK BLUE .....ooiuieeieeeseeeeeeeeeeeeeeeeeseeeeeeeeeee e eeee e es e, 1 1
7 | 1016925-10 | BODY, FRONT - DARK GREEN .......oimiuieeieeeeeeeeeeeeeeseeeeeeeeee oo, 1 1
8 | 1016939-01 | BODY, FRONT WITH HEADLIGHT OPENING - BEIGE ....c.vvveeveeeeeceeieeeeeeen. 1 1
8 | 1016939-02 | BODY, FRONT WITH HEADLIGHT OPENING - WHITE ....vvveeeeeeeeeeeeeeeeeeen. 1 1
8 | 1016939-04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY .....oivvieiereeeeeseeeeeeeeen. 1 1
8 | 1016939-06 | BODY, FRONT WITH HEADLIGHT OPENING - RED .....ovuvoiveeeieeeeeeereeean. 1 1
8 | 1016939-08 | BODY, FRONT WITH HEADLIGHT OPENING - DARK BLUE .......ooovveveiveeen.n. 1 1
8 | 1016939-09 | BODY, FRONT WITH HEADLIGHT OPENING - DARK GREEN .....c.cocivvvriurennn 1 1
9 | 1011014 TRIM, FRONT BODY ..ottt eeeeee ettt 1 1
10 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 ..voeeeeeeeeeeeee et 2 2
11 | 0001241 WASHER, FLAT, 5/16 oottt 2 2
12 | 1011017 SCREW, FLANGE LOCK ....ceeeeeeeeeeeeeeeeeee et 6 6
13 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) ....ouoeieeeieeeeeeeeeeeeeeeeee s 1 1
14 | 1013983 BUMPER, SIDE GUARD TRIM .....ouvieeeeeeeeeeeeeeeeeee et 2 2
15 | 1012047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ..v.eveeeeeeeeeeereeeeeeeeeeeeseseeeeeseeeeeneesean 8 8
16 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X T c..eveeieeeeeeeeeeeeeeeeeeeeeeeeeeean 2 2
17 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ... 2 2

2-5



2-6



REAR BODY AND FENDER - GASOLINE VEHICLE n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1012412 PLATE, BODY HINGE ...ttt seee e, 2

2 | 1019041-01 | PLATE, BODY KICK ....evoieoieieeieeeeeeeeee oo, 1

3 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER - SHORT ....vveeeeeeeeeeeeereeeean. 1

4 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER = LONG ....oeuvovieeeeeeeeeeeereeeeen. 1

5 | 1016963 INSULATION, SOUND, FRONT ...ttt 1

6 | 1017113 INSULATION, SOUND, LEFT SIDE BODY ....ovuveeeeeeeeeeeeeeeeeeeeeeeeeee e, 1

7 | 1015419 INSULATION, SOUND, BAGWELL AREA ....veeeeeeeeeeeeeeeeeeeeeeeeeee e, 1

8 | 1015420 INSULATION, SOUND, BODY LEFT / RIGHT FENDER ....c..cviuieieeeereeeeeeeeeen. 2

9 | 1017936 FENDER, INNER ...ttt 2
10 | 1010434 BARREL, PLASTIC ..ot 4
11 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ooveieeeeeeeeeeeeseeeeeeeee oo 4
12 | 1016926-01 | BODY = BEIGE ...ooeeeeeeeeieeeeeeeeeeeeeeeeeeeeeeee e s e, 1
12 | 1016926-02 | BODY = WHITE ...oeveieeeeeieeeesee e, 1
12 | 1016926-04 | BODY = GRAY ...oveeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee et e e et s e e ees e s e eee e eseeenenee e, 1
12 | 1016926-06 | BODY = BRED .....oieeeieeeeeeieeeeeeeeeeeeeeeeeeeeeeee e ee et eee s eee s es e, 1
12 | 1016926-09 | BODY - DARK BLUE .....ouiuieieeieeieseeeeeeeeeeeeee oo, 1
12 | 1016926-10 | BODY - DARK GREEN .......coitiuiieieeieeeeeeeeeeeeeeee e, 1
12 | 1016962-08 | BODY WITH TAILLIGHT OPENING = BEIGE ....v.vieeeeeeeeeeeeeeeeeeeeeeeeeeeeneree e, 1
12 | 1016962-09 | BODY WITH TAILLIGHT OPENING = WHITE ....vovieeieeeeeeeeeeeeeeeeee e, 1
12 | 1016962-11 | BODY WITH TAILLIGHT OPENING = GRAY .....oviviieieieeeeeeeeeeeeeeeeeeeeeeeenene . 1
12 | 1016962-13 | BODY WITH TAILLIGHT OPENING = RED .....ouvoivieeeeeeeeeeeeeeeeeee e, 1
12 | 1016962-15 | BODY WITH TAILLIGHT OPENING - DARK BLUE .......cvivveieieeeeeeeeeeeeseeren. 1
12 | 1016962-16 | BODY WITH TAILLIGHT OPENING - DARK GREEN .....coovivieeeeeeeieeeseereeeeean. 1
13 | 1017141 SUPPORT, FRONT BODY .....vuiieieeieeeeeeeeeeeeeeee oo 1
14 | 0000332 WASHER, FLAT, 1/4 ooeeeeeeeeeeeeeeeeeeeeee et 8
15 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X T oeveteieeeeeeeeeeeeeeeeeeeeeeee e 10
16 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 10
17 | 1015829-02 | ASSEMBLY, ACCESS DOOR (BLACK) ...veveeiveieieeseeeeeeeeeeeeeeeee oo, 1
17 | 1015829-01 | ASSEMBLY, ACCESS DOOR (BEIGE) .....veveeeeeieeeeseeseeeeeeeeeeseeeeeeseeeeeeneneeeon. 1
18 | 1015525 NUT, BLIND, 1/4 = 20 ..o 2
19 | 1017748 CLIP, BODY KEEPER ....ceeieieeteeeeeeee et 2
20 | 1012047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ..v.eveeeeeeeeeeeeeeeeeeeeeeeeseeseeeeeeeeeeensenean 2
21 | 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 22) ... 1
22 | 1010434 FASTENER, PLASTIC BARREL ....eveeieeeieeeeeeeeeeeeeeee e 2
23 | 1016952 NUT, “U7, 174 = 20 oo 2

2-7



2-8



REAR BODY AND FENDER - ELECTRIC VEHICLE n

ITEM | PARTNO. | DESCRIPTION LS
1 2 3 4
1 | 1012412 PLATE, BODY HINGE ......ooovoioeoeoeoeoeeeeeeeeeeeeeeeee e 2
2 | 1017141 SUPPORT, FRONT BODY ..o 1
3 | 1019041-01 | PLATE, BODY KICK .....oeivieieeeeeeeeeeeeeeeeee e 1
4 | 0000332 WASHER, FLAT, 1/4 oo, 10
5 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 .voovoooovoeeeeeeeeeeeeeeeeeeeeeeeeeen 10
6 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oviooeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeneneeee e 12
7 | 1017936 FENDER, INNER .....vooveoeeoeeeeseee oo 2
8 | 1010434 FASTENER, PLASTIC BARREL .....o.vooveoeooeeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 4
9 | 1017814 SPACER, 1 7/8 oo 2
10 | 1012159 BOLT, HEX HEAD, 1/4 = 20 X 2 3/4 .....ovoovoeeoeeeeeeeeeeeeeeeeeee e 2
11 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 /4 ...ovooeoeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 2
12 | 1017815 SPACER, 1/2 oo 2
13 | 1017748 CLIP, BODY KEEPER ......ovuvoivieeoeeeseeeeeeeeeeee e 2
14 | 1012047 SCREW, SELF-TAPPING, #8 = 32 .....veiveoeeeeeeeeeeeeeeeeeeeeeeeee e 2
15 | 1016933-01 | BODY = BEIGE .....voivooveoeeoeeeeeeeeeeeee oo 1
15 | 1016933-02 | BODY - WHITE ....ooovooeeoeeoeeeeoeeeeeee e 1
15 | 1016933-04 | BODY - GRAY ...oimieieeoeoeeeeeeeeeee oo 1
15 | 1016933-06 | BODY = RED .....ovuiveivoieeieeeeeeeeeeeeeeeeeee e eee e 1
15 | 1016933-09 | BODY - DARK BLUE ........ovivoiveioeoeoeoeeeoeeeeee oo 1
15 | 1016933-10 | BODY - DARK GREEN ........coivivioieieeoeoeeeeeeeeeeeeeeeeee e 1
15 | 1016962-01 | BODY WITH TAILLIGHT OPENING - BEIGE .....co.ovvveoeeeeeeeeeeeeeeeeeeeeeeeee 1
15 | 1016962-02 | BODY WITH TAILLIGHT OPENING - WHITE .....ooveoeeeeoeeeeeeeeeeeeeeeeeeeen 1
15 | 1016962-04 | BODY WITH TAILLIGHT OPENING - GRAY ......voivoioeieoeoeeeeeeeeeeeeeeeeen 1
15 | 1016962-06 | BODY WITH TAILLIGHT OPENING - RED .....ovvvveeeeeeeeeeeeeeeeeeeeeeeeeeen 1
15 | 1016962-17 | BODY WITH TAILLIGHT OPENING - DARK BLUE ......ooooeieeeeeeeeeeeeeeeeee 1
15 | 1016962-18 | BODY WITH TAILLIGHT OPENING - DARK GREEN ........oocovvivoieeieieeeeeeen. 1
16 | 1013032 DOOR, ACCESS (BLACK) .....vooveeeeeeeeeeeeeeoeoeeeeeee e 1
16 | 1013140 DOOR, ACCESS (BEIGE) ......cvovoieeeeeeeeeeeeeeeseeseeeseeeeeeeeee e 1
17 | 1015525 NUT, BLIND, 1/4 = 20 <..o.oooeeeeeoeeeeeeeeeeeeeeeeee e 2
18 | 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 19)
(POWERDRIVE AND POWERDRIVE PLUS VEHICLES) ...ov.ovooveoveeeeeeeen 1
19 | 1010434 FASTENER, PLASTIC BARREL ......coovoveeeeeeeeeeeeeeeeeeeeeeeeeee e 2

2-9






SEAT BOTTOM AND ARMREST n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1015648-04 | ASSEMBLY, SEAT BOTTOM - BUFF (INCLUDES ITEMS 2 AND 3) .................. 1 1
1 | 1015648-05 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ................ 1 1
1 | 1015648-07 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) ................. 1 1
1 | 1015648-08 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) ................ 1 1
2 | 1015627-01 COVER, VINYL SEAT BOTTOM = BUFF ...t 1 1
2 | 1015627-02 COVER, VINYL SEAT BOTTOM = WHITE ...ouvivieieeieeeeeeeeeeeeeeeeeeees 1 1
2 | 1015627-08 COVER, VINYL SEAT BOTTOM = BLACK .....veveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 1 1
2 | 1015627-09 COVER, VINYL SEAT BOTTOM = GRAY ....ooueieeereeeeeeeeeeeeeeeeeeeeeeeeeeens 1 1
3 | 1010543 INSERT, WOOD ...ttt 8 8
4 | 1015670 ASSEMBLY, ARMREST, SEAT BOTTOM (INCLUDES ITEMS 5 - 8) ................. 1 1
5 | 1015625 BRACKET, SEAT SUPPORT -.....vteeeeeeeeeeeeeeeeeee et ees e eeees e 2 2
6 | 1012327 RIVET, MATING, 3/16 ..ot 4 4
7 | 1011786 ASSEMBLY, ARMREST, LEFT ..ooeeeieieeeeeeeeeeeeee e 1 1
8 | 1011780 ASSEMBLY, ARMREST, RIGHT ..eoeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeees e eeen 1 1
9 | 1011652 PLATE, SEAT HINGE, STAINLESS STEEL ..ot 2 2

10 | 1017384 SCREW, WASHER HEAD TAP, #12 ..o 5 5

11 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oovotvoieeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeen 8 8

12 | 1012597 BUMPER, SEAT .ottt ettt e et e et 1 1

13 | 1012657 GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) ...vevieieeeeieeeeeeeeeeeene 1

14 | 1012656 GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) ....cvoovieeieeeseeeeeeeene 2

15 | 1015417 INSULATION, SOUND (GASOLINE VEHICLE ONLY) ...eveveeeeeeeeeeeeeeee. 1

16 | 1018817-01 | WASHER, FLAT, STAINLESS STEEL, #8 .....eovuevieeeeeeeeeeeeeeeeeeeeeeeeseeeeseeseseeeen. 4 4

17 | 1018809-01 | RIVET, POP, STAINLESS STEEL, 3/16 ...ovuviuiveeeeeeeeeeeeeeeeeeeeeeeeeeee s, 4 4







SEAT BACK AND BAG HOOP n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1015651-02 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 2 AND 3) ...coecviunann 2 2
1 | 1015651-05 | ASSEMBLY, SEAT BACK - BUFF (INCLUDES ITEMS 2 AND 3) ...coovvviuann 2 2
1 | 1015651-07 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 2 AND 3) ...coevvreeeenn. 2 2
1 | 1015651-08 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 2 AND 3) .....cvovvevnennn.. 2 2
2 | 1013335 CAP, SEAT BACK - BLACK .....oueeieeeeeeeeeeeeeeeeeeeeee e 2 2
3 | 1015626-01 COVER, VINYL, SEAT BACK - BUFF .....coouioeieieeeseeeeeeeeeeeeeeeeeeeeeeeeees 2 2
3 | 1015626-02 COVER, VINYL, SEAT BACK - WHITE ......eoeeeeeeeeeeeeeeeeeee oo 2 2
3 | 1015626-04 COVER, VINYL, SEAT BACK - BLACK ......ovoueieeeereseeeeeeeee e 2 2
3 | 1015626-05 COVER, VINYL, SEAT BACK - GRAY ....ovieieeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeens 2 2
4 | 0008935 SCREW, CAP HEX HEAD, 5/16 = 18 X 2 1/4 .....ooovieoeeeeeeeoeeeeeeeeeeeeeeeeeen 2 2
5 | 1015075 WASHER, FLAT, 5/16 .eveeeeeeeeeeeeeeeeeeee e eee et eeee e 4 4
6 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ... 8 8
7 | 1017409 MOUNT, SEAT BACK ...t 2 2
8 | 1011708 SUPPORT, SEAT BACK, MAIN ......vueeieieeeeeeeeeeeeeeseeeeeeeeeee et 2 2
9 | 1013884 SPACER, BAG HOOP ......oieieeeieeeeeeeeeeeeeeeeee et 2 2
10 | 1013935 ASSEMBLY, BAG HOOP (INCLUDES ITEMS 11 = 13) ouvieeieieeeeeeeeeeeeeene 1 1
11 | 1010434 FASTENER, PLASTIC BARREL ......voivveeeeeeeeeeeeeeeeeeee e 2 2
12 | 1013754 BUCKLE, BAG STRAP ...t eee et 2 2
13 | 1010413 ASSEMBLY, BAG STRAP, LONG .....cooueeieieeeeeeeieeeeeeeeeeeeeeeeeeeesee e 1 1
14 | 1017234 FASTENER, PLASTIC BARREL - GRAY ....veeieeeeieeeeeeeeeeeeee oo 4 4
15 | 1011710 ASSEMBLY, KNEE BRACE WELDMENT .......oieieeeeeeeeeeeeeeeeeeeeeee e 2 2
16 | 1011706 PAD, MOUNTING, SEAT BACK SUPPORT .....oueeieieeeeeeeeeeeeeeeeeseeeeeeeeeenes 2 2
17 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 ....ootveeeoeeeeeeeeeeeeeeeeeeeeeeen 8 8
18 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ..ot 8 8
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..oeveeeeeeeeeeeeeeeeeeeeeeeeeee s eeesees e sees e seeeeeeneenenen 6 6
20 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 o..v.eeeeeeeeeeeeeeeeeeeeeee e 6 6
21 | 0000332 WASHER, FLAT, 1/4 ..ottt 8 8
22 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 ....oooveeoeeeeeeeeeeeeeeeeeeeeeeeen 4 4
23 | 1017774 SPACER, BODY ..ottt ettt 4 4
24 | 0001241 WASHER, FLAT, 5/16 .oooeeeeeeeeeeeeee et 6 6
25 | 0007818 BOLT, CARRIAGE, 5/16 = 18 X 1 1/2 ..ot 2 2







WHEELS AND TIRES n

ITEM | PARTNO. | DESCRIPTION LS
1 2 3 4
1 | 1010984 NUT, LUG oo 16 | 16
2 | 1015705-01 | ASSEMBLY, BEIGE WHEEL AND TIRE, RIB TERRA (18 X8.5-8) .......c.c........ 4 4
2 | 1015705-02 | ASSEMBLY, BEIGE WHEEL AND TIRE, POWER RIB (18 X 8.5 8) ....c.cco......... 4 4
2 | 1015705-04 | ASSEMBLY, BEIGE WHEEL AND TIRE,
WHITE WALL POWER RIB (18 X 8.5 - 8) «....vevooveeeoeeeeeeeeeeeeeeeeeeeeeeee. 4 4
2 | 1015705-07 | ASSEMBLY, BEIGE WHEEL AND TIRE, SOFTRAC, 6 PLY (18 X 8.5-8) .......... 4 4
2 | 1016514-01 | ASSEMBLY, WHITE WHEEL AND TIRE, RIB TERRA (18 X 8.5-8) ......cc.co...... 4 4
2 | 1016514-02 | ASSEMBLY, WHITE WHEEL AND TIRE, POWER RIB (18 X 8.5-8) ....cco..o...... 4 4
2 | 1016514-04 | ASSEMBLY, WHITE WHEEL AND TIRE,
WHITE WALL POWER RIB (18 X 8.5 - 8) «....ooooeoveeeooeeeeoeeeeeeeeeeeeeeeeeee. 4 4
2 | 1016514-07 | ASSEMBLY, WHITE WHEEL AND TIRE, SOFTRAC, 6 PLY (18 x8.5-8) ......... 4 4
3 | 1015707 WHEEL RIM, BEIGE ..o, 4 4
3 | 1014771 WHEEL RIM, WHITE ..o 4 4
4 | 0007271 TIRE, UNMOUNTED, RIB TERRA (18 X 8.5 - 8) ....ovvvoeeeeeeeeeeeeeeeeeeeee. 4 4
4 | 1015672 TIRE, UNMOUNTED, POWER RIB (18 X 8.5 - 8) .....vvveveeeeeeeeeeeeeeeeeeeeen. 4 4
4 | 1017693 TIRE, UNMOUNTED, SOFTRAC, 6 PLY (18 X 8.5 - 8) ...ovvveeoeeoeeeeeeeeeeen. 4 4
5 | 0007310 STEM, VALVE ..o 4 4







SAFETY DECALS




KEY SWITCH
DECAL OPERATING
INSTRUCTIONS
DECAL

PRACTICE GOLF ETIQUETTE
+ Observe club rules.

+ Drive on golf car paths when possible.
+ Keep proper distance from greens.

* Replace divots.

* Repair ball marks on greens.

* Rake sand traps.

* Allow faster players to play through.

* Help speed up play.

« Dispose of litter properly.

Club Car

OPERATING INSTRUCTIONS

GOLF ETIQUETTE
DECAL

SAFETY WARNING DECAL

GASOLINE TANK HOT MANIFOLD AND PERIODIC SERVICE
DANGER DECAL MUFFLER DECAL SCHEDULE DECAL
(ON BODY ADJACENT TO (ON ENGINE) (ON AIR INTAKE BOX)
FUEL TANK)

Periodic Service Schedule
terval

« Gasoline - extremely flammable.
«Keep heat, sparks and open flame away from fuel HOT manifold and muffler
tank and fuel nes.
DANGER | -2 engine s running or hot. can cause severe burns.
« Senvice by trained personn

MOVING PARTS
DECAL
(ON FRAME)

[’4 /\ WARNING
@ MOVING PARTS

/N WARNING

TRANQUILITY DECAL
(ON BACK OF
REAR BODY PANEL)

INGERSOLL-RAND DECAL
(ON THE BODY PANEL)

/\ WARNING

Negative frame ground. Do not contact positive (+)
battery post or cable to frame as this can cause

battery explosion, electrical shocks, and burns.

DANGER DECAL FRAME GROUND
(ON BODY UNDER SEAT) WARNING DECAL
(ON FRAME)

3-2



SAFETY DECALS - GASOLINE VEHICLE n

ITEM PART NO. DESCRIPTION (Q;Xg
12 3 4

1 1013390 DECAL, GOLF ETIQUETTE ... T 1
2 1018251-01 | DECAL, KEY SWITCH ...oiiiiiiiiiiiiiiieie e 1
3 1016216 DECAL, OPERATING INSTRUCTIONS ........oiiiiiiiiiiiiiiiiiiiiiiiiiicin e 1
4 1014883 DECAL, SAFETY WARNING ...t a e e e 1
5 1015475 DECAL, MOVING PARTS WARNING ...t 1
6 1015476 DECAL, GASOLINE DANGER ... 1
7 1017257 DECAL, HOT MANIFOLD WARNING ......coiiiiiiiiiie e 1
8 1016062 DECAL, PERIODIC SERVICE SCHEDULE ........ouiiiiiiiiiiiiiieieiieeeee e 1
9 1013677 DECAL, BATTERY DANGER/POISON ..ottt 1
10 1015474 DECAL, NEGATIVE FRAME GROUND WARNING ........ccoviiiiiiiiiiiiiiiiiii, 1
11 1016476-02 | DECAL, TRANQUILITY = GOLD ...ouuiiiiiiie e 1
12 1019219-01 | DECAL, INGERSOLL-RAND ..ot 2

3-3



PRACTICE GOLF ETIQUETTE KEY SWITCH

* Observe club rules.

+ Drive on golf car paths when possible. DECAL

+ Keep proper distance from greens.
* Replace divots.

OPERATING INSTRUCTIONS
i DECAL

@/@ OPERATING INSTRUCTIONS

* Help speed up play.
+ Dispose of litter properly.

Club Car

GOLF ETIQUETTE
DECAL
V-GLIDE 36 VOLT AND
POWERDRIVE SYSTEM 48 VEHICLES
OR

« Maximum vehicle speed is controlled during downhill
h accelerator pedal depressed.
gently when accelerate

« System is activated only when key i
position.
« When towing vehicle, key must be in the "OFF" position.

REGENERATIVE
BRAKING DECAL
POWERDRIVE PLUS VEHICLE
ONLY

SAFETY WARNING DECAL

DANGER DECAL
(ON BODY UNDER SEAT)

A \\Z::{\II\[e@ HOT RESISTORS CAN CAUSE SEVERE BURNS.

RESISTOR WARNING DECAL
V-GLIDE 36 VOLT AND POWERDRIVE PLUS VEHICLES
(ON BODY UNDER SEAT)

REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

POWERDRIVE DECAL
POWERDRIVE VEHICLE ONLY
OR
POWERDRIVE PLUS DECAL

POWERDRIVE PLUS
VEHICLE ONLY
(ON THE BACK OF
THE REAR BODY)

INGERSOLL-RAND DECAL

(o XS} [0] '} - DO NOT OPERATE VEHICLE WITHOUT
& COVER IN PLACE * DO NOT DIRECT
WATER STREAM AT THIS SWITCH
SPEED SWITCH CAUTION DECAL

V-GLIDE 36 VOLT VEHICLE ONLY
(ON WIPER SWITCH COVER)

3-4



SAFETY DECALS - ELECTRIC VEHICLE n

ITEM PART NO. DESCRIPTION EQLTEYC

12 3 4
1 1013390 DECAL, GOLF ETIQUETTE (V-GLIDE 36 VOLT AND POWERDRIVE SYSTEM 48) ...... 1
1 1018621-01 | DECAL, REGENERATIVE BRAKING (POWERDRIVE PLUS VEHICLE ONLY) .............. 1
2 1018251-01 | DECAL, KEY SWITCH ...oiiiiiiiiiiiiiiiiiiiiiiiieie e 1
3 1016216 DECAL, OPERATING INSTRUCTIONS ...ttt 1
4 1014883 DECAL, SAFETY WARNING ... 1
5 1013496 DECAL, HOT RESISTORS WARNING (V-GLIDE 36 VOLT AND

POWERDRIVE PLUS VEHICLES) ... 1
6 1013677 DECAL, BATTERY DANGER/POISON ......cuiiiiiiiiiiiiiiiiiiieeeeie ettt 1
7 1016109 DECAL, WIPER SWITCH CAUTION (V-GLIDE 36 VOLT VEHICLE ONLY) .................... 1
8 1018304-01 | DECAL, POWERDRIVE (POWERDRIVE SYSTEM 48 VEHICLE ONLY) .......cccccciininnnns 1
8 1018854-01 | DECAL, POWERDRIVE PLUS (POWERDRIVE PLUS VEHICLE ONLY) ......cviiiiennnn. 1
9 1019219-01 | DECAL, INGERSOLL-RAND ....oiitiiiiiieieeiieeee e 2

3-5






BRAKES, PEDAL,
AND CABLE ASSEMBLIES



4-2



BRAKE ASSEMBLY n

ITEM PART NO. DESCRIPTION (Q;Ig &EYC
12 3 4

1018233-01 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) ...oiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeee 1 1
1018233-02 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1 -9) ...t 1 1

1 1018240-01 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3 AND 4) ....... 1 1
1 1018240-02 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3 AND 4) ......... 1 1
2 1018165-01 MECHANISM, ADJUSTING, RIGHT ... 1 1
2 1018165-02 MECHANISM, ADJUSTING, LEFT ... 1 1
3 1018239-01 WASHER 1 1
4 1018238-01 WASHER, PLATE ... 1 1
5 1010850 COVER, DUST oo 1 1
6 1018232-01 PACKAGE, BRAKE SHOE (FOUR PIECES) ......cccooovviiiiii, 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) .....ccooiiiiiiii e, 1 1
8 1018163-01 PACKAGE, BRAKE SPRING (FOUR PIECES) ..o, 1 1
9 1018155-01 ASSEMBLY, LEVER, RIGHT ... 1 1
9 1018155-02 ASSEMBLY, LEVER, LEFT .o 1 1
10 1013924 NUT, HEX CONE, 5/16 = 24 ... ..ottt 8 8
11 1014153 BOLT, BRAKE CLUSTER MOUNTING ....cooiiiiiiiiiiiiiii 8 8
12 1010829 PIN, CLEVIS, B/16 ..oeiiiiiiiiiiiiiiiiiiieee s 2 2
13 0001035 PIN, COTTER, 3/32 X 1 e 2 2
14 1013207 HANGER, BRAKE CABLE ... s 2 2
15 1017911-01 | DRUM, BRAKE ....ooiii 2 2
16 1011779 CLIP, “E”, 1/2 oo 2 2

4-3



4-4



BRAKE PEDAL AND CABLE ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2= 5) ..oooooveeeeeeeeeeeeeeen. 1 1
2 | 0001032 BUSHING, NYLON ..o, 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 «...oo.ovoevveveeeeeeenn.. 2 2
4 | 1013876 NUT, PUSH, B/8 ...eooeoeeeeeeeeeeeeeeeeeeee e 1 1
5 | 1013870 PAD, PARK BRAKE ........coooivoeeeeoeeeeeeeeeeeeeeeeeeeee e 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......ovvovereeeeeeeeeeeeeeeeeeenn. 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...o.cvveevereeieeannn. 4 4
8 | 1013869 PAD, BRAKE PEDAL .......ooovooeeeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 13) ...co.covvovene... 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 ..o 1 1
11 | 1010877 NUT, PUSH, 5/16 ....eoveeeeeeeeeeeeeeeeeeeee e 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD ......ooooveoeeeeeeeeeeeeeeeeeeseeeeeeeeeseeeeeeeneeeeenen. 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | 1011403 KIT, BRAKE CABLE (INCLUDES ITEMS 15 - 17) ...cvoveceereeeeeeeeeeeeeeee e 2 2
15 | 1011779 CLIP, “E”, /2 oo 2 2
16 | 0001035 PIN, COTTER, B/82 X 1 ooooooovooeeeeeeeeeeeeeeeeeeeee e 2 2
17 | 1010829 PIN, CLEVIS, 5/16 w..vecvoveeeoeeeeeeeeeeeeee oo 2 2
18 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) .....oovovvoiernenn. 1 1
19 N/A PIN, EQUALIZER PIVOT ..o 1 1
20 | 1010933 SPRING, PARK BRAKE TORSION .......ooovmimieeeeieeeeeseeeeeeeee e, 1 1
21 | 1010927 SPACER, PARK BRAKE ........omivoiieeeeeeeeeeeeseeeesee e 1 1
22 | 1010878 STOP, BRAKE .....ooooooeoeeoeeeeeeeeeeeoeeeeee e 1 1
23 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......ovooeoeoeeeeeeeeeeeeeeeeeeee e 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18 ......vvoeeoeeeeeeeeeeeeeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 ....voveoeeoeeeeeeeeeeeeeeeeeee e 4 4
26 | 1010808 ROD, EQUALIZER ... 1 1
27 | 1013532 SPRING, BRAKE RETURN (GASOLINE VEHICLE) ......c.ovoeveveeeeeeeeereeeeen. 1
27 | 1013531 SPRING, BRAKE RETURN (ELECTRIC VEHICLE) ......ovoveeeeeeeeeeeeeeeeeenn. 1
28 | 1010921 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 ......oooceoeeeeeeeeeeeeeeeeee . 4 4
29 | 1018653-01 | SPACER, EQUALIZER ......coiommiomieeieeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 +.eovoveceeeeeeeeeeeeeeeeeeeeees e 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 c..oooeooeeeeeeeeeeoeeeeeeeeeeeeeee e 1 1

4-5



4-6



ACCELERATOR PEDAL ASSEMBLY
GASOLINE AND V-GLIDE 36 VOLT VEHICLES n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2 AND 3) ........... 1 1
2 | 1013871 PAD, PEDAL ...oooooeoeeeeeeeeeeeeeeeee e 1 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 w..ooovvoveeveeeeeenn. 4 4
4 | 0001218 SCREW, HEX CAP, 5/16 - 18 X 1 1/4 <..oooooooeoeoeeeeeeeeeeeeeeeeeeeeeeeee. 1 1
5 | 0001241 WASHER, FLAT, 5/16 ....oeveoceoeeeeeeeeeeeeeeeeeeeeeee e 3 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ..., 1 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooooooeeeeeeeeeoeeeeeeeeeeeee e, 2 2
8 | 0000332 WASHER, FLAT, 1/4 .ooooooooooeeeeeeeeeeeeeeeeeeeeeeee e 5 5
9 | 1017424 BEARING, PIVOT SUPPORT ....ooovmeeieeieeeeeeeeeeeeeee e 1 1
10 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ......ooooveeeceeeoeeeeeeeeeeeeeseeeee e 1 1
11 | 1018174-01 | RETAINER, SPRING .......ovmooieeieeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | 1017962-01 | SPRING, RETURN .......oomimmieieeoeeeeeeeeeeeoe oo 1 1
13 | 1017378 CUP, SPRING: ....eoceoveceeeeeeeeee e 1 1
14 | 1017380 BUMPER, RETURN SPRING .....oo.ovuiveoeieeeeeoeeeeeeeeeeeee e, 1 1
15 | 0008233 NUT, NYLON LOCK, /4 = 20 .....ooovooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
16 | 1018188-01 | STUD, BALL ..ooooeoieececeeeeeeeeeeeeeeeee e 1 1
17 | 1018719-01 | ASSEMBLY, ACCELERATOR ROD (V-GLIDE 36 VOLT VEHICLE ONLY)
(INCLUDES ITEMS 18 AND 19) ...ooveoeieeeeeeeeeeeeeeeee e, 1
17 | 1016168 ASSEMBLY, ACCELERATOR ROD (GASOLINE VEHICLE ONLY)
(INCLUDES ITEMS 18 AND 19) ...oooeieoeeeeeeeeeeeeeeeee e 1
18 | 1011084 NUT, UNF HEX JAM, 1/4 = 28 ...oooooieoeooeeeeeeeeeeeeeeeeeeeeee e 2 2
19 | 1011734 JOINT, SPRING-LOADED BALL .....coovoveeeeeeeeeeeeeeeeeeeeee e 2 2
20 | 1011700 SPACER ..o, 1 1
21 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD ..o, 2 2
22 | 1018619-01 | SCREW, HEX CAP, 1/4 =20 X 1 1/8 w....ooocvooeeeeeeeeeeeeeeeeeeeeeeee e 4 4
23 | 0008754 NUT, NYLON LOCK, 3/8 X 16 ....eeoevoeeeeeeeeeeoeeeeeeeeeeeeee e, 1 1
24 | 1017322 RACHET, PARK BRAKE .........omomimeeeeeeoeeeeeoeeeeeeeeee e 1 1

4-7



4-8



ACCELERATOR PEDAL ASSEMBLY

POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2 AND 3) ........... 1
2 | 1013871 PAD, PEDAL ...oooooeoeeeeeeeeeeeeeeeee e 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 w..ooovvoveeveeeeeenn. 4
4 | 0001218 SCREW, HEX CAP, 5/16 - 18 X 1 1/4 <..oooooooeoeoeeeeeeeeeeeeeeeeeeeeeeeee. 1
5 | 0001241 WASHER, FLAT, 5/16 ....oeveoceoeeeeeeeeeeeeeeeeeeeeeee e 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ..., 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooooooeeeeeeeeeoeeeeeeeeeeeee e, 2
8 | 0000332 WASHER, FLAT, 1/4 .ooooooooooeeeeeeeeeeeeeeeeeeeeeeee e 4
9 | 1018620-01 | SCREW, FLANGED HEX HEAD CAP, 1/4 - 20 X 1 3/8 .....coveovorveieeeeeeeeeeenen. 2
10 | 1017424 BEARING, PIVOT SUPPORT .....ooovuveieoeeeeeeseeeeseeseeeee e 1
11 | 1015661 NUT, FLANGED LOCK, 1/4 = 20 ...oooivoooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
12 | 1018174-01 | RETAINER, SPRING .......coomooieeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | 1017962-01 | SPRING, RETURN ......comiimieiireeeceeeeeeeeeeeeeeeeseeeeeee e 1
14 | 1017378 CUP, SPRING .....oooeoeeeeeeeeeeee e 1
15 | 1017380 BUMPER, RETURN SPRING ......o.ovmioeieieeeeeoeeeeeeeoeeeeeee e, 1
16 | 1017400 LEVER, ACTUATOR ....oovmieieeeeeeeeeeeeeeeeeeee e 1
17 | 1018042-01 | WASHER, PLASTIC, 1/2 ...oooooivoeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 1017743 COVER, ACCELERATOR ..o, 1
19 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 w....oooevoeeeeeeeeeeeeeeeeeeeeeeeeeene 2
20 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD .....oouveciereeeeeeeeeeeeeeeeeeeeeeeeenen. 1
21 | 1018619-01 | SCREW, HEX CAP, 1/4 =20 X 1 1/8 w....ooocveeeceeeeeeeeeeeeeeeeeeee e 4
22 | 0008754 NUT, NYLON LOCK, B/8 = 16 .....oeeoeeeeeeeeeeeeeoeeeeeeeeeeeeeeee e, 1
23 | 1017322 RATCHET, PARK BRAKE .......co.omimioeeeeeeeeoeeeeeeeeee e 1
24 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooovoeeeeeeeeeeeeeeeeeeeeeeee e 4







STEERING,
FRONT AND REAR SUSPENSION



5-2



STEERING COLUMN ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1 | 1013861 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ......coooovvvnennn. 1 1

2 | 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ..........ooooververreeroeseeeeeeeeeeens. 3 3

3 | 0007174 WASHER, LOCK, 5/16 .....coveoveoreerieeseeeesesssnsssss s 3 3

4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND ........cooorvemrrreeeeeeeeseeeeeneesnes 1 1

5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND ........oovrirriieicineiseeeieees 1 1

6 | 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X2 ......coooon.an.. 2 2

7 | 0000334 WASHER, FLAT, /8 ....vooceoeeeeeoeeeeeeeeeeee oo 4 4

8 | 1016183 SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 ......oovorververeeeceeciesisniseeneennnes 2 2

9 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......ovooveereoeeeeeseeeseeeeeeeeseeee e 2 2
10 | 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ................. 1 1
11 | 1011697 WASHER, FLAT, 5/16 .....ooveoveoeeeoeeeseeeeeeeeeeeeeeeeeeeee e 1 1
12 | 1012499 BOOT, STEERING COLUMN ..o 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) .....co.ccooorrenna. 1 1
14 | 1012605 RING, RETAINING .....ooocveeeeeeoeeeeee e 1 1
15 | 1012604 WASHER, STEEL, 5/8 ......vvovvoveoreesseeseeeessesssnes s ssessses s 1 1
16 | 1014217 SPRING, COMPRESSION ........oooviovioeeeeeeeseeeeeeeeeeeeee e 1 1
17 | 1014125 WEDGE .....oovoocioeeoeie e 2 2
18 | 1014213 ASSEMBLY, BEARING ......oovoveoreereeeseceeeseeseeeseseees s 2 2
19 | 1014126 SEAT, BEARING ....oooiooiiieiocieceeess e 2 2
20 | 1015545 SHAFT, STEERING COLUMN ......oooiiaveiereeeeseeseeeieeeese e 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING .......ovorveeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 | 1014214 RING, RETAINING .....ooorveoieiiiiiociee e 1 1
23 | 1014211 SEAL, BEARING .....oovoorveceeceeceeeeeeeseeee s 1 1
24 | 1016263 COVER, STEERING COLUMN ..o 1 1
25 | 1016156 WHEEL, STEERING «....ooooveoveeeeeeeseeeee s 1 1
26 | 1012604 WASHER, STEEL, 5/8 ......oveoveeeeeeoeeeeeeeeeeeeeeeeeeeee e 1 1
27 | 1017273 NUT, NYLON LOCK, 5/8 - 18 ......oooveereoreorresseoseeeseesesessenseesesss s 1 1
28 | 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 29 - 32) ........ccoorveee... 1 1
29 | 1012565 SCREW, ROUND HEAD, #12 - 14 X 1 c.ovooiveeeeeeoeeeeeeeeee e 2 2
30 | 1012566 SPRING, TAPERED COMPRESSION .......cooovvoeieeiecioneeesiesessesses s 2 2
31 | 1016214 GRIP, PENCIL oo 2 2
32 | 1016154 CLIP, SCORE CARD .......ooooveoireeeeeeeseeeeeeeeeeeee e 1 1
33 | 1010715 SCREW, PHILLIPS, #10 - 14 X 3/8 w.....ovoveoeveeeeeeeeeeeeeeseeeeeesee s 2 2

5-3






STEERING GEAR ASSEMBLY ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1018783-02 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1-22) ....ocovvvvnrennn. 1 1

1 | 1013035 SEAL, DUST, RIGHT ...t 1 1
2 | 0008990 WRAP, TIE ooooooeeoeeoeeeeeeeeeeeeee e 2 2
3 | 1018802-01 ASSEMBLY, INNER BALL JOINT ..o 1 1
4 | 1018803-01 WASHER, TAB .....oooeiocioeeeieieeseessses e 2 2
5 | 1013036 BUSHING, RACK .....oooooeoeeoeeeeeeeeeeeeeeeeee e 1 1
6 N/A BOX, STEERING GEAR .......ovurveeeeeeoeeeseeeseeeseeseeseese s 1 1
7 N/A BEARING, LOWER PINION ......o.ovvuvieieiereseeesseeseessesee e 1 1
8 N/A PINION, STEERING .....cocvooiioriieiacioe e 1 1
9 | 1018794-01 BEARING, UPPER PINION ......ooouoiioiieeieeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | 1018799-01 RING, C-TYPE STOP .....ooooieioeeeeeeeeeeeeeeeeeesee e 1 1
11 | 1013051 RING, SNAP ..ot 1 1
12 | 1013052 SEAL, DUST, STEERING PINION .......oooiimiiiriinieciescieeiesieeis s 1 1
13 | 1018797-01 GUIDE, STEERING RACK ......ooveoeveeeiereeeeeoeeeeeeeeeeeeee e 1 1
14 | 1018798-01 SPRING, YOKE ...ccovoveoceeesecsee e 1 1
15 | 1013044 NUT, LOCK, RACK SCREW ........ooovuiioieiieeieseeseenisseee e 1 1
16 N/A SCREW, RACK GUIDE ......ooovoeeoeeeeieeeeeeeeeeeeeeeeeee e 1 1
17 N/A RACK, STEERING .....vvocveoceeoceoeeeeeee s seeesees s 1 1
18 | 1018795-01 WASHER, STOP ......ooooiioieieeeeeeseeeseeeeseese e 2 2
19 | 1018796-01 RING, C-TYPE STOP .....oomiiiiiiieiiieieeeeeeseeeses e 1 1
20 | 1018800-01 SEAL, DUST, LEFT ..o 1 1
21 | 1018801-01 O-RING, DUST SEAL RETAINING ......ooveoiveceeeeeeceeeeeeesseseee s 1 1
22 | 1019260-01 CAP, RACK END DUST .oooooiioieoeieeiesieeseseseeesees e 1 1
23 | 0001035 PIN, COTTER, B/82 X 1 w.oooieiiieeriesioeioecisesieeeees s 1 1
24 | 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) .............. 1 1
25 | 1015597 FITTING, THREAD FORM GREASE, 1/4 - 28 ......ooovooeveeeeeeooeeeeeeeeesees 1 1
26 | 0007602 NUT, HEX SLOTTED, 3/8 - 24 .....oovooeveeeecieeioeeieeeeeessessessee s 1 1
27 | 1011930 BOOT, DUST ..ot 1 1
28 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 w......vvovvoeeeereeeeseeeseeesseseeseenseenes 1 1
29 | 1012467 LINK, RACK AND PINION DRAG .....coooveoreoreoeeeseesseesssensesseseessessessssenes 1 1
30 | 1013042 NUT, HEX, M12 X 1.75 ..o 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 o.cvooveceeceeeceeeeeeeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, 3/8 ....vvooeeoveoeeeeeeseeseeseeesseese e 3 3
33 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ......couvvorerereoeieseesessseessessessese s 3 3

5-5



5-6



FRONT SUSPENSION, UPPER ﬂ

ITEM | PARTNO. | DESCRIPTION | See n
1 2 3 4
1 | 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....cooovvvrrennn. 2 2 E
2 | 1016346 BUSHING, URETHANE .......oovuiiiiiiiiiiesies s 6 6
3 | 1016350 SLEEVE, DELTA OUTER .....oovoeeoeeoeieeeeeeee oo 1 1
4 | 1016349 SLEEVE, DELTA INNER ......ovuvviiieeiseeeeeeseeeseeseeseese s 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......ooovvorriereoeiesresseseesssessesseesess s 8 8
6 | 0007539 BALL JOINT ..o 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 oooocvoceoeeoeeceeeeeee e 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 o.ocooovooveeeeeeeeeeeeeeeeeeeee s 2 2
9 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ......couveoieeeieoseesioesieesisesseseeesees s 4 4
10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 ..o 4 4
11 | 1010219 ROD, TIE oooveceeeeeeeeeeeee e 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .....oooovvorierioreoeneeeieeissesesnisnennes 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD .....coouiomieaieeiosioeneeneeeieeiseiseieneeeennes 1 1
14 | 1017266 STRAP, A-PLATE ...oooocoeeeeeeeeee oo 2 2
15 | 1015813 SHOCK ABSORBER, FRONT (GASOLINE VEHICLE ONLY) .........cooovvrrrerenns 2
15 | 1014235 SHOCK ABSORBER, FRONT (ELECTRIC VEHICLES ONLY) .....oooovvrreieanen. 2
16 | 1010124 PLATE, SPRING MOUNTING .....oooovummeiceeeeeeeeeeeeeeeeeeeeeeseeeeeee e 1 1
17 | 1010200 BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ....ooooooeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
18 | 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .......co.covoevirrisresreseenen. 1 1
19 | 1011930 SEAL, DUST oot 3 3
20 | 0007602 NUT, SLOTTED HEX, 3/8 - 24 .....ooovooooeeeeeeeoeeeeeeeeeeeeeeeeee e 3 3
21 | 0001035 PIN, COTTER, B/82 X 1 weoeoveeveeeveseeeeeeeeeeeeeeee e 1 1

5-7



5-8



FRONT SUSPENSION, LOWER ﬂ

ITEM | PARTNO. | DESCRIPTION | See n
1 2 3 4
1 | 1010348 ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ....c...coooovvvrrennn. 1 1 E
2 | 1010347 ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3, 4 AND 5) ......c..ccooorvnnnn. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........ovuveoeveeeeeeeeeeeseeeeeeeeseeeeee e 1 1
4 | 0007048 BUSHING, BRONZE .......ooveeveeeoeeoeeiseeeeees s 1 1
5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovuovoveoeeceseeseesseseeseees e 1 1
6 | 1015108 SPRING, TAPERED LEAF (GASOLINE VEHICLE ONLY) .....coouovvocieeneeeeans 1
6 | 1012030 SPRING, TAPERED LEAF (ELECTRIC VEHICLES ONLY) ....oooovvovvecienieeeans 1
7 | 0008745 ASSEMBLY, ECCENTRIC .....oooveoveoreeeeeeeoeeeeseeiese s 1 1
8 | 0000706 NUT, HEX, B/8 = 16 ..ooveoceeoceociicioe s 1 1
9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) o..vvoeeeeeeeeeeeeeeees e 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......ooooovoreoeiereeseeseeeseeeseeseeseeee e 2 2
11 | 1011304 STUD, LUG, 1/2 = 20 ..o 4 4
12 | 1013135 SEAL, DOUBLE LIP ..o 1 1
13 | 1011887 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ooveovveeoreoeeeseeeseeseeseeessese e 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 .....ooverveeeeeeeeeeeeieeeeesiesses e 2 2
16 | 1016384 CLEVIS, UPPER DELTA ..ooivoceeeeeeeeeeeeee oo 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 oooocvoceoeeeeeeeeeeeee e 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 ....ovoovoeeeeeesieeeeeeeeeeeee s 2 2
19 | 1010150 BEARING, THRUST ...oooiuiioiiieiiiie e 2 2
20 | 1016389 WASHER, KINGPIN WAVE .......ooooiioiieeeeeeeeeeeeeeeeeeeeeee e 2 2
21 | 1010984 NUT, LUG ..ot 8 8
22 | 1010005 WASHER, FLAT, 3/4 ....oooovooeieeieeeeseeeeeeeeee e 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...coovvoeioieeeeeeieeeesiesieseese s 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 oo 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 .....oovoervereeeeeeeeeeeeeseeesneneenes 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE .......ooomiiieiieeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
28 | 1012303 BUSHING, STEEL ©..vvoveoeeoceeeeeeeee s 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER .....coovvuiviieeceeieseeeseeseeseesse s 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ...ooiiorieieeieeeeees e 4 4
31 | 0000357 WASHER, LOCK, /8 ......ocvoeeoeeeeeeeeeeeees oo 4 4
32 | 0000706 NUT, HEX, B/8 = 16 oooveocveeceeceeeee e eeesees e 4 4

5-9






REAR SUSPENSION ﬂ

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
1 | 1012304 SHACKLE, REAR SPRING (GASOLINE VEHICLE) ......ovvvovveceeceeeeeeeenes 4
1 | 0007569 SHACKLE, REAR SPRING (ELECTRIC VEHICLE) ........cooovvorieineieienieees 4
2 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......cooveeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6 6
3 | 1012303 BUSHING, STEEL ...vvoveocveeceeceecsee s seesees s 4 4
4 | 1015583 BUSHING, URETHANE .......oovviiiiiiaiioieeiessesseessesseess e 12 | 12
5 | 1010145 NUT, UNF HEX, B/8 = 24 <....ooooooooeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
6 | 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) .....vvoovvecrerieenns 1 1
7 | 1014236 SHOCK ABSORBER, REAR ........oouvieieieeessessessessseseessssesses s 2 2
8 | 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 9 AND 10).................. 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION .........co.ovvuivecerereeeeeeeseeeees 8 8
10 N/A CUSHION, SHOCK ABSORBER ..........ovurvereeeeeeeeeeeseeseeosseesses s 8 8
11 | 1012180 BOLT, “U” oo 2 2
12 | 1012324 SPRING, REAR LEAF (GASOLINE VEHICLE) ......ovorierieriocieciseieeeeieieees 2
12 | 1010974 SPRING, REAR LEAF (ELECTRIC VEHICLE) ......ovucvereeceeeceeeeeeeeeeeeenes 2
13 | 1014557 WASHER, FLAT, 7/16 ..vooveoeveeeeeeeseeeeeseeeeeee e 4 4
14 | 1014555 NUT, NYLON LOCK, 7/16 = 24 .....ooooooeoieeieeioseeeeeseeeee e 4 4
15 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 .....ooveoeeeeeeeeeeeeeeeeeeeeeeeeeenes 6 6
16 | 1012182 PAD, SPRING LEFT .....ooiioioeeeeceecee oo 1 1
16 | 1012181 PAD, SPRING RIGHT ... 1 1
17 | 1013207 HANGER, BRAKE CABLE ...........ovuurviriiiieeeaeeeessssses e 2 2







ELECTRICAL SYSTEM
GASOLINE VEHICLE




FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE
BUZZER

fii\\\\i:;zj SOLENOID
Vo:gEEEEEEEZI:\

REGULATOR

FRAME
/Ei;ij; GROUND
e

STARTER/
GENERATOR

YELLOW.

BATTERY ;



WIRING - GASOLINE VEHICLE ﬂ

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018893-02 | WIRE HARNESS (INCLUDES ITEMS 1 - 11) .o 1

1 1013723 WIRE ASSEMBLY, #18 RED/WHITE ... 1
2 1015769 WIRE ASSEMBLY, #6 WHITE ... 1
3 1013601 WIRE ASSEMBLY, #18 YELLOW AND #16 BLUE ........cooiiiiiiiiiiiiiiiiiiiiieiie 1
4 1018282-01 WIRE ASSEMBLY, #16 RED AND #16 ORANGE ... 1
5 1015738 WIRE ASSEMBLY, #16 YELLOW ... 1
6 1018930-01 WIRE ASSEMBLY, #18 YELLOW ....oieiiii e 1
7 1015780 WIRE ASSEMBLY, #18 BLACK ...t 1
8 1015779 WIRE ASSEMBLY, #18 GREEN ... 1
9 1015781 WIRE ASSEMBLY, #18 WHITE/BLACK AND #18 WHITE ..., 1
10 1014119 WIRE ASSEMBLY, #6 RED .....ccoiiiiiiii e 1
11 1018850-01 WIRE ASSEMBLY, #18 YELLOW ... 1
12 1012382 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiii et 1
13 1012396 WIRE ASSEMBLY, #18 BLACK ... e 1
14 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZERKIT) .....cccoeeeiiiiiiin. 1
15 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......ooiiiiiiiiiiiiiiiiiiiiciece e 1
16 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND ........cuiiiiiiiiiiiiiiiiiiiiiiiiccceececeeee 1
17 1015737 WIRE ASSEMBLY, #10 RED (PART OF THE ELCTRICAL COMPONENT BOX) ............ 1
18 1016402 WIRE ASSEMBLY, #18 BLACK (PART OF THE ELCTRICAL COMPONENT BOX) ........ 1
19 1018373-01 | WIRE ASSEMBLY, #6 GREEN .......ooiiiiiiii e 1
20 1016401 WIRE ASSEMBLY, #18 ORANGE (PART OF THE ELCTRICAL COMPONENT BOX) ..... 1

6-3



6-4



FORWARD AND REVERSE SHIFTER ASSEMBLY
GASOLINE VEHICLE n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016947 ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 -17) ............ 1

1 1012594 SCREW, MACHINE, #4 - 40 X 1 1/2 ..ooiiiiii, 2
2 0008057 NUT, HEX HEAD, #4 - 40 ....oiiiiiiiiiiiiiiiiiiiiiiiiceee e, 4
3 1012431 WASHER, FLAT, #4 e e e e e e e e e e e e e e 2
4 1014808 SWITCH, LIMIT e e e 1
5 1014807 SWITCH, LIMIT oo 1
6 0008058 WASHER, LOCK, #4 e 2
7 1013591 PIN, ROLL, 1/8 .ot 1
8 1014145 BUSHING, BRONZE ..o, 2
9 1014727 WASHER, NYLON FLAT, #4 ..o 2
10 1016342 BASE, FORWARD AND REVERSE SHIFTER ... 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ..., 1
12 1014065 WASHER, FLAT .o 1
13 1013590 SPRING, FORWARD AND REVERSE CAM ..ot 1
14 1013589 RING, RETAINING ..o 1
15 0008717 NUT, NYLON LOCK, 1/4 = 28 ..o, 2
16 1013587 WELDMENT, FORWARD AND REVERSE BELL CRANK ..., 1
17 1010954 STUD, BALL, 1/4 - 28 X 1/4 .. 2
18 1013085 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) .......coooiiiiiiiiiiiiies 1
19 0007893 NUT, HEX, #10 - 32 ..o 2
20 1012333 JOINT, BALL e 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 x5/8 ......cccvviiiiiiiiiiiiins 1
22 1012987 HANDLE, FORWARD AND REVERSE SWITCH .......cccoiieeeeeeee e 1
23 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 3/4 ..., 4
24 0008233 NUT, NYLON LOCK, 1/4 = 20 .oiiiiiiiii et 4
25 1014065 WA SHER, FLAT e et et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1

6-5



6-6



ELECTRICAL COMPONENT BOX
GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018276-01 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 30 AND 1018893-02 - SEE PAGE 6-3) .....ovouvvuienceoriierininnens 1

1 | 1015372 COVER, ELECTRICAL COMPONENT BOX .....ooovvomieiieeiineesiesees s 1
2 | 1013589 RING, RETAINING .....cooorveoeeoceeceeeeeeeee s 1
3 | 1015373 CAM, ELECTRICAL BOX ...oooooveiveeeeeeeeseeeeseese s 1
4 | 1014145 BUSHING, BRONZE .......oovooieoeeiceosiesee s 2
5 | 1014065 WASHER, FLAT .ottt 1
6 | 1018213-01 ASSEMBLY, BELL CRANK SHAFT ........ivmioiiiieioeeeeeeeeeeees oo 1
7 | 1010954 STUD, BALL, 1/4 = 28 ..o 1
8 | 0008717 NUT, NYLON LOCK, 1/4 = 28 .....oovvovioieosiesieesieessesissisesssessesesses s 1
9 | 0008057 NUT, HEX, #4 = 40 ...oooooooceoeeeeeeeeeeeee oo 4
10 | 0008058 WASHER, LOCK, #4 .....ooooovoeeeeeeeseee e 2
11 | 1014807 SWITCH, LIMIT oo 1
12 | 1014808 SWITCH, LIMIT oo 1
13 | 1012431 WASHER, FLAT, #4 ....ooooooooeoeeeeeeeeeeeeee oo 2
14 | 1016401 WIRE ASSEMBLY, #16 ORANGE .......coooveoveoeeeeseseeesseseeseesseesens e 1
15 | 1016402 WIRE ASSEMBLY, #16 BLACK ........ovuveoieoiesieseeeseesseseeseessesse s 1
16 | 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 ......oooovooeeeeeeeeeeeeeeeeeeeeeeeeeo 2
17 | 0001242 NUT, HEX, 5/16 = 18 .oooveoeeeeeeeeeeeeeeeeceeeee e 2
18 | 0007893 NUT, HEX, #10 = B2 ..o 2
19 | 1013609 SOLENOID, 12 VOLT oo 1
20 | 1015752 SCREW, HILO, #12 = 16 X 5/8 ....ocveoeveeeeeeeeeeeeeeeeeeee s 5
21 | 1015371 BOX, ELECTRICAL COMPONENT .......coomvirieeieereeeeeeee s 1
22 | 1012295 FUSE, 10 AMP ... 1
23 | 1015737 WIRE ASSEMBLY, #10 RED ......ooovuiiiieiieoiesioesssesee s 1
24 | 1015741 BLOGCK, FUSE ...eooeeeeeoeeeeee oo 1
25 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooeveeeeceeeeeoeeeeeesseesees s 1
26 | 1015777 ASSEMBLY, VOLTAGE REGULATOR ........ovvoiieieiieirieneeseeeseseesesse s 1
27 | 1015343 STRAP, GROUND ......ooooveoieeeeeeeeeeeeeeeeeeeeee e 1
28 | 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ..ooocvoceeeceeeeoeeeeeeseee s 1
29 | 1015919 NUT, HEX JAM, 1/4 = 20 ..ooooooeeoeeceeeeeceeeeeee e 1
30 | 1013509 SCREW, HEX HEAD CAP, 1/4 =20 X 1 3/4 ....oovoivireeeiooeioesieseeeeeee e 1

6-7



g
t([f‘@i?a 7
?%W

6-8



ELECTRICAL COMPONENTS
GASOLINE VEHICLE ﬂ

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ....cooiiiiiieeeeeeeee 1
2 1016851 BUZZER, REVERSE ......oiiiiiiiiiiee e, 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ...cccoovviiiiiiiiii, 2
4 1016857 WIRE ASSEMBLY, #18 BLACK ... 1
5 1018263-01 | SWITCH, KEY ..ot e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
6 1018306-01 | ASSEMBLY, SCREW AND WASHER ......ootiiiiiiiiiiiiiiiiiiii 4
7 T018511-01 | WASHER ..o ettt e e e e e e e 1
8 1018307-01 | NUT, KEY SWITCH ..ottt et e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
9 1018345-02 | CAP, KEY SWITCH ..ot a e e e e e e e e e e 1
10 1012505 KEY (PAIR) oottt 1
11 1016630 LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) ...cooiiiiiiiiiiiii e 1

6-9



TYPICAL
4 PLACES

8

ar®

TYPICAL

4 PLACES

S & @@
S A N 2
B g TYPICAL
D ‘QC ’ D 2 PLACES
AT F1 AND
< Q . F2 TERMINALS
4 —‘
i~
N :
2

TYPICAL
2 PLACES
TYPICAL
2 PLACES
TYPICAL
@ 4 PLACES
TYPICAL

ﬁz

TYPICAL
2 PLACES




STARTER/GENERATOR ASSEMBLY n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018337-01 | STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .......... 1

1 1018752-01 HOUSING, FIELD COIL ..ooiiiiiiiiiii e 1
2 1018751-01 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3,4 AND 5) ..., 1
3 1018750-01 RETAINER, BEARING .....oiiiiiiiiiiiiiiieee e, 1
4 1013001 BALL BEARING, OUTPUT SHAFT ..o, 1
5 1013005 COMMUTATOR, BALL BEARING ... 1
6 1018748-01 SP A CER . e 1
7 1013003 KEY, WOODRUFF ...t 1
8 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9-12) ..., 1
9 N/A WASHER, LOCK, M14 ... 1
10 N/A NUT, HEX, MT4 X 2 e 1
11 N/A SCREW, CROSS - RECESSED, M5 x .8 x 18BMM ..., 3
12 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
13 1018749-01 END BELL, OUTPUT SHAFT oo 1
14 1018753-01 SET, POLE (SET OF 4) .ot 1
15 1018754-01 SCREW, POLE PIECE (SET OF 4) ..o, 1
16 1018755-01 ASSEMBLY, FIELD COIL ...uiiiiiiiiiiiiiiiiiiiiiiiieeeee e 1
17 1018756-01 SET, FMOLD ..ot e e e e 2
18 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ... 2
19 1018757-01 SET, DF MOLD ..ttt e e e e e e e 1
20 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) ..o 1
21 1013011-02 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ....cccoiiiiiiiiiiiieccieei e 1
22 1018781-01 SPRING, BRUSH ... 4
23 1018693-02 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
24 1018762-02 ASSEMBLY, BRUSH CONNECTOR ....ccoiiiiiiiiiiiiee e 2
25 1018758-02 A CONNECTOR (SET OF 2) ..o 1
26 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ... 2
27 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .................. 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ... 1
29 1018764-02 END BELL, COMMUTATOR ... e 1
30 1018790-01 BOLT, CLAMP, M6 X 1 X 1T80MM ......ooiiiiiiiiiiiiiiiiiii e, 2
31 1014289 PULLEY o 1




6-12



STARTER/GENERATOR MOUNTING ﬂ

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018337-01 | STARTER/GENERATOR ...t 1
2 1015240-01 | BRACKET, MOUNTING, FE 290 .....ooiiiiiiiiiiiiiiiii s 1
3 KO R G O T =1 = N 1
4 1016883 BRACKET, ADJUSTING ... 1
5 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 .. e 2
6 0000357 WASHER, LOCK, 3/8 ... e 2
7 0000706 NUT, HEX, B/8 = 168 ..o 2
8 1019035-01 | SCREW, HEX HEAD CAP, M8 x 1.25 X 24MM ..o 2
9 0007174 WASHER, LOCK, B5/T6 ...t e e e e e e e e e e e e e e e e e e 3
10 1016074 SCREW, TORX HEAD, M8 x 1.25 X 18MM .....ccoooiiiiiiiiiis 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 ..o 1
12 0001242 NUT, HEX, 5/16 - 18 e 1
13 1018373-01 | WIRE ASSEMBLY, #6 GREEN ......ooiiiiiii e 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND ......cooiiiiiiiiiiiiiiiic e 1
15 0007473 NUT, NYLON LOCK, 5/16 - 18 i 1
16 0001241 WASHER, FLAT, 5/16 ...t e e e e e e e e e e e e e e e e e e e e e aa e e 2
17 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..ccooiiiiiiiiii, 1







BATTERY MOUNTING - GASOLINE VEHICLE ﬂ

ITEM PART NO. DESCRIPTION QTY n

12 3 4
1 1012328 BATTERY, 12 VOLT e 1
2 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8-16 x 1/2 ..., 2
3 1014374 SPACER, BATTERY TERMINAL BOLT ..ooooiiiiiiiiiis 2
4 1013882 HOLD-DOWN, BATTERY, STAINLESS STEEL ......cocoiieeeee e 1
5 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4 ....ooiieeeeeeeeeeeeeeee e 2
6 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4-20 ......ccccoiiiiiiiiiieeeeeeeeeeeeee 2







ENGINE
G



FE 290 ENGINE

7-2



FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018335-01 | FE 290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION)

(DOES NOT INCLUDE ITEMS 15 THRU 18) ...oooiiiiiiiii e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ......ccoiiiiiiiiiiiiiiiiic 1
2 1016512 WASHER, FLAT, BMM ..o 1
3 1016524 SHROUD, ENGINE, FE 290 ......ouiiiiiiieeeeieie e, 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ......ooiiiiiiiiiiiiiiii, 15
5 1016547 LA L 10 N 3
6 1019097-01 BOLT, 2-ENDED, M6 X 1 X 27MM ......ooiiiiiiiiiiiiiiiii e, 1
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) ...cooiiiiiiiiiiii 1
8 1017221 SCREW, 2-ENDED, M6 X 1 X 4BMM .......ooiiiiiiiiiiiiiiiiiiiiiiceeee, 1
9 1019156-01 HOUSING, FAN e 1
10 1016525 SHROUD, ENGINE, FE 290 (UPPER) ....ooiiiiiiiiiii e, 1
11 1016443 BRACKET ...ttt e oo oo e e e e e e e e e e e e e e e e e e e e e e e e 1
12 1016539 O-RING 1
13 1016536 TUBE, OIL FILLER, FE 290 ... oo 1
14 1016531 DIPSTICK . 1
15 1011114 NUT, MB XT e 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .....cooiiiiiiiiiiiiiiiiiici e 1
17 1015969 SCREW, PAN HEAD, M6 X 1 X TAMM ... .. e 4
18 1015649 SHROUD, FAN .o 1

7-3



FE 290 ENGINE




FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1019157-01 FLYWHEEL ..o 1
2 1019158-01 FAN, FLYWHEEL, GRAY ... 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X TOMM .......ccoiiiiiiiiiiiiiiii, 3
4 1016548 WASHER, FLAT, 1BMM ..t a e e e e e e e e e e e 1
5 1016505 NUT, HEX, MT6 X 2 ..o 1
6 1017455 PLATE, FLYWHEEL FAN ..o 1
7 1016562 LG PP P PP TPTRPPPIN 1
8 1016455 BOLT, FLANGED, M5 X .8 X 25MM ......ooiiiiiiiiiiiiiiiiieee e, 2
9 1019092-01 COIL, IGNITION L. e e e e e e e e e e e e e 1
10 1016578 GROMMET ... 1
11 1016588 TUBE, 7MM X 7OMM ..o 1
12 1016493 ASSEMBLY, PLUG CAP ..o e e e e e e e e e e 1
13 1016111 SPARK PLUG - OHV .ottt e e 1
14 1016456 BOLT, FLANGED, M6 X 1 X T2MM ....coiiiiiiiiiiiiiiie e 2
15 1012981 (O I | TSP T T U TP 1
16 1016579 MOUNT, RPM LIMITER ..., 1
17 1016586 DAMPER, RPM LIMITER ..o 1
18 1019094 -01 LIMITER, RPM - OHV e 1
19 1016445 BRACKET, RPM LIMITER ..o, 1
20 1019095-01 (O | PP 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .......cccvviiiiiiiiiiiiiiiiiiii, 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM .........cccociiiiiiiiiiins 1
23 1016561 (O N | U 1
24 1016587 (O | TR 1
25 1019093-01 WIRE, LEAD oo e e e e 1

7-5



FE 290 ENGINE




FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV ... 1
2 1016502 BRACKET, OIL FILTER ...iiiiiiiiiiieiiiee e, 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 x 1 X 40MM ..., 2
4 1016570 O-RING, OIL FILTER MOUNT ...ttt a e e e e e e e e e e e e e 1
5 1016576 PLUG, DRAIN, FE 290 ... e 1
6 1016432 GASKET, DRAIN PLUG ...t 1
7 1016498 SCREW, CROSS PAN HEAD, M6 X 1 X 12MM ......ouiiiiiiiiiiiiie e 6
8 1016484 COVER, PUMP ...ttt e e e e e e e e e e e e e e e e e e e e e aaaaaaens 1
9 1016435 GASKET, OIL PUMP ...t e e e e e e e e e e e e e e e e 1
10 1016473 PLATE, OIL PUMP .o 1
11 1016482-03 PUMP, OIL, AND ROTOR ... e 1
12 1016429 SE AT, VALV E e e e 1
13 1016537 BALL, STEEL, PRESSURE RELIEF .....ooooiiiii s 1
14 1016581 SPRING .. e 1

7-7



FE 290 ENGINE

7-8



FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ... oot e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaans 1
2 1016436 GASKET, ROCKER CASE ...ttt 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ......ccooiiiiiiiiiiis 2
4 1016569 O RIN G oo 2
5 1016545 NUT, HEX, M5 X .8 ..o 2
6 1016542 SCREW, STUD, M5 X .8 ...ttt e e e e e e e 2
7 1016451 ARM, ROCKER ... et a e e e 2
8 1016450 (070 I LU T TP U TP 2
9 1016449 RETAINER, VALVE SPRING ... 2
10 1016523 SPRING, ENGINE VALVE ... 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....ccccceeeiiiinins 1
12 1016560 RING, SNAP e 2
13 1016519 GUIDE, VALVE ..t 2
14 1016479 SEAT, SPRING ...t a e 2
15 1016566 SEAL, VALVE .ottt e e e e e e e e e e e e e e e e 2
16 1016448 VALVE, EXHAUST ..ottt e e e e e e e e e e e e e e e e e e e e e e e e 1
17 1016447 VALVE, INTAKE .. 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........ccoovviiiiiiiiiiinins 1
19 1016474 P L A T E e 1
20 1016483 VALVE L 1
21 1016563 PIN e 2
22 1016489 BOLT, STUD, M8 x 1.25 X 29MM ......coiiiiiiiiiii e 2
23 1016452 SHAFT, ROCKER ...t 1
24 1016471 ROD, PUSH ..o 2
25 1016549 WASHER, FLAT, M2 e e e 1
26 1016517 CIRCLIP, TYPE E ottt e e e e e e e e e e e e e e e e e e e e aaaaa e 1
27 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ......cooiiiiiii e, 6
28 1016430 GASKET, HEAD ..o e e e e e 1

7-9



FE 290 ENGINE




FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016535 CONNECTOR, CORD ...t e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1
2 1016538 O RIN G e 1
3 1016506 LA PP 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ...........ccccoiiiiiiiins 1
5 1016564 PN 2
6 1016565 BEARING, BALL ..ottt 1
7 1016567 SEAL, CRANKSHAFRT e aeeaeens 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM .....oooiiiiiiiiiiiiiiai 2
9 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM .......oooiiiiii e, 6
10 1016520 COVER, CRANKCASE ... 1
11 1016446 GASKET, CRANKCASE COVER ..ot 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....oooiiiiiii e, 2
13 1016510 BRACKET, OIL LEVEL SWITCH ...ooiiiiiiii s 1
14 1016494 SENSOR, OIL LEVEL oeeetii ettt e 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......omiiiiiiiiiiiiiiiiieiieeeeeeeee 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM .....oooiiiiiiii e, 2
17 1016472 PLATE, OIL FILTER SCREEN ... 1
18 1016521 SCREEN, OIL FILTER oo 1
19 1019154-01 CAMSHAFT, COMPLETE ...ttt a e e e e e e e e e e e e e e e e e 1
20 1016453 T AP PET 2




FE 290 ENGINE




FE 290 ENGINE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016568 ] =N I O | TR 1
2 1019155-01 CRANKCASE, COMPLETE, OHV ....oiiiiiiiiiiiiiiiiiiee et 1
3 1016558 RING, SNAP .o 2
4 1016460 PIN, PISTON e 1
5 1016459-01 PISTON, STANDARD ... 1
5 1016459-02 PISTON, .25MM OVERSIZED .......cooooiiiiiii e 1
5 1016459-03 PISTON, .50MM OVERSIZED ......uuoiiiiiiiiiiie e 1
6 1016461-01 RING SET, PISTON, STANDARD ... 1
6 1016461-02 RING SET, PISTON, .25MM OVERSIZED ........cccoiiiii e 1
6 1016461-03 RING SET, PISTON, .50MM OVERSIZED ..........cccoiiiiiiiiieereeeee e 1
7 1016475-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ..o, 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM ......ooiiiiiiiiiiiiiiiiiiiiiiiiiccccccccneee e 2
9 1019233-01 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ..ooiiiiiiiiiiiiiiiiiie e 1
10 1016533 GEAR, HELICAL ..o e e e e e e e e e e e e e e e e 1
11 1016532 GEAR, SPUR L. 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ....coiiiiiiiiiiiiiiiciieeeeeeeeeee 2
13 1016580 BEARING, PLAIN L. e e e e e e e e e e e e e e e 2
14 1016562 K Y e 1
15 1016550-01 SHIM, CRANKSHAFT, 1.13MM THICK .......oiiiiiiiiiiiiiiiiiiiiiiiiie A/R
15 1016550-02 SHIM, CRANKSHAFT, 1.18MM THICK ... A/R
15 1016550-03 SHIM, CRANKSHAFT, 1.23MM THICK ......oiiiiiiiiiieieeeeeeeeeeeee e A/R
15 1016550-04 SHIM, CRANKSHAFT, 1.28MM THICK ..., A/R
15 1016550-05 SHIM, CRANKSHAFT, 1.833MM THICK .......cciiiiiiiiiiiiiiiiiiiiiiiicee, A/R
15 1016550-06 SHIM, CRANKSHAFT, 1.38MM THICK ... A/R
15 1016550-07 SHIM, CRANKSHAFT, 1.43MM THICK .......oiiiiieieeeeeeeee e A/R
15 1016550-08 SHIM, CRANKSHAFT, 1.48MM THICK ........ooiiiiiiiiiiiiiiiiiiiiiieeeeeee A/R
15 1016550-09 SHIM, CRANKSHAFT, 1.53MM THICK ..o A/R
16 1016559 S A CE R . e 1
17 1016541 BOLT, STUD, M8 X 1 X 22MM .....ooiiiiiiiiiiiiiiiieiee e, 4
18 1016547 NUT, FLANGED, MB X T ...ttt 4
19 1016470 SHAFT, GUIDE COUNTERBALANGCE ... 1
20 1016571 O RIN G e 1
21 1016469 WEIGHT, COUNTERBALANCE ... . 1

7-13



REFERENCE
ENGINE
SECTION 7

TYPICAL gl
4 PLACES @
i

TYPICAL
2 PLACES

2 PLACES

o Y
o

TYPICAL
4 PLACES

®

\ @

/ \

T
7

)

TYPICAL
4 PLACES

@

AV /¢
04

2w,
%\A

¢
i

REFERENCE
EXHAUST SYSTEM

SECTION 9
TYPICAL
4 PLACES

TYPICAL
2 PLACES

REFERENCE
UNITIZED TRANSAXLE
GASOLINE VEHICLE
SECTION 11



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018271-01 | PLATE, MOUNTING ..ottt e e e e e e e e 1
2 1018327-01 | STIFFENER, FLYWHEEL SIDE .....oiiiiiiiiii s 1
3 1018326-01 | STIFFENER, DRIVE CLUTCH SIDE ......ccoiiiiiiiiiiiiiis 1
4 1018848-01 | SCREW, HEX HEAD, 5/16 = 24 X 7/8 ....eeeiiiiiieeiieieie e, 8
5 1013924 NUT, HEX LOCK, B/16 - 24 ..o 8
6 1018559-01 | SCREW, HEX HEAD CAP, M8 x 1.25 X 43MM ..., 4
7 1012571 WASHER, HEAVY FLAT, 5/16 ..o 4
8 1018330-01 | NUT, FLANGE, M8 X 1.25 .....iiiiiiiiiiiiieiiiieeeee ettt e e e 6
9 TOT8321-01 | SPACER ...t e oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 2
10 1018332-01 | STUD, M8 X 1.25 ... 2
11 1018346-01 | BRACKET, SNUBBER ... .o 1
12 1018347-01 | SCREW, HEX HEAD CAP, 5/16 - 18 X 7/8 ..coeoiiiiiieiieeeeeeeee e 2
13 0007473 NUT, NYLON LOCK, 5/16 - 18 ..o 2
14 1012164 SNUBBER ...ttt 1
15 1018333-01 | SCREW, HEX HEAD CAP, M10 x 1.25 X B0MM ....coooiiiiiiii e 4
16 1018329-01 | NUT, FLANGE, MT0 X 1.25 ...ooiiiiiiiiieieeeeeee e 4







FUEL, INTAKE,
AND GOVERNOR SYSTEMS






FUEL SYSTEM n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016003 KIT, FUEL TANK, (INCLUDES ITEMS 2-9) ... 1
2 1015188 CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) ...cccoeviiiiiiiiiiiiiiaiii, 1
3 1014535 GASKET, FUEL CAP .. 1
4 1015143 ASSEMBLY, FUEL TANK VENT ...t 1
5 1015139 GROMMET, INSULATION ... e e e e e e e e e e e e e e e e e 1
6 1015137 LINE, BULK (FUEL TANK VENT) ..ooiiiiiiiiiii s A/R
7 1016059 CLIP, STUD et e e e e e e aees 1
8 1018244-01 BARB, VENT e 1
9 1012619 TUBE, FUEL PICK-UP e 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ...ooiiiiiiiiiiiis 1
11 1014927 ASSEMBLY, FRONT FUEL STRAP ... 1
12 1014523 PUMP, FUEL IMPULSE, SQUARE BODY ..ot 1
13 1014524 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT .....ccooiiiiiiiiiiiiiii, 1
14 0007847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 ..o 3
15 0000451 WASHER, LOCK, 1/4 . ettt e et e e e e e e e e e e e e e e e e e e e e e e e e 2
16 0001028 NUT, HEX, 1/4 = 20 oo 2
17 1013134-01 | CLAMP, HOSE (BLACK) ...ttt 2
18 1013684 FILTER , PRIMARY FUEL (WHITE) ..euniiiiii e 1
19 1012293 LINE, BULK FUEL (YELLOW) ..o A/R
20 1013692 LINE, BULK FUEL (BLACK) ... A/R
21 1012649 CLAMP, HOSE (RED) ...itiiiiiiiiiiiiiiiiiiicieec s 3
22 1014522 FILTER, SECONDARY FUEL (BLUE) ....ccoiiii e 1
23 1013687 CLAMP, HOSE, 3/8 ...ttt 1
24 1014116 NUT, U-TYPE SPEED, 1/4 - 20 ... 2
25 1013176 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 2 1/2 ....coiiiiiiiiiiiee e 1
26 0000332 WASHER, FLAT, 1/4 ettt 1
27 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 1
28 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 2 ..ccoooiiiiiiiiiiies 1
29 1013134-02 | CLAMP, HOSE (GREEN) ... 4
30 1016666 CLIP, BLACK FUEL ...ttt 2
1015014 KIT, FUEL TANK SERVICE

(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 AND 28) .......ccevvvvririiiiiiiininns A/R

8-3



8-4



CARBURETOR ASSEMBLY n

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 1016478 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW ... 1
3 1016500 ASSEMBLY, PILOT AIR SCREW ......iiiiiiiiiiiiiiiiiiiiiiiccce 1
4 1016574 JET, PILOT, #45 e 1
5 1016486 ASSEMBLY, FLO AT oo e e e e e e e e e e e e e 1
6 1016530 N (@7 I i N 1 TR 1
STANDARD JETTING:
7 1016425-80 JET, MAIN, 0 - 3,000 FEET ... A/R
7 1016425-78 JET, MAIN, 3,000 - 5,000 FEET ....ootiiiiiiiiiiiiie e A/R
7 1016425-75 JET, MAIN, 5,000 - 8,000 FEET ......cociiiiiiiiiiiiiiii e A/R
7 1016425-72 JET, MAIN, 8,000 - 10,000 FEET ....oiiiiiiiiii e A/R
7 1016425-70 JET, MAIN, 10,000 FEET AND ABOVE .....ooiiiiiiiiiiiiiiiieieeeie e A/R
BEST COLD STARTING:
7 1016425-82 JET, MAIN, 0 - 3,000 FEET ...ttt e e A/R
7 1016425-80 JET, MAIN, 3,000 - 5,000 FEET ....ootiiiiiiii e A/R
7 1016425-78 JET, MAIN, 5,000 - 8,000 FEET .....ouiuiiiiiiiiiiiie e A/R
7 1016425-75 JET, MAIN, 8,000 - 10,000 FEET .....coiiiiiiiiii s A/R
7 1016425-72 JET, MAIN, 10,000 FEET AND ABOVE .....coiiiiiiiiiiii e A/R
8 1016437 GASKET, FLOAT CHAMBER ..o 1
9 1016487 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ...ocoviiiiiiiiiiiiiiiiiiiiiiee, 1
10 1016499 ASSEMBLY, SCREW ..o 1
11 1016585 ASSEMBLY, BOLT .. 1

8-5






CARBURETOR INSTALLATION n

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 1016440 GASKET, INSULATOR ...t 1
2 1016481 INSULATOR, CARBURETOR ... 1
3 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ........ccooiiiiiiiiiiiins 1
4 1016444 BRACKET, THROTTLE ..o 1
5 1018202-01 | GUARD, GOVERNOR ... 1
6 1016103 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 ..., 2
7 0000332 WASHER, FLAT, 1/4 e 1
8 0000334 WASHER, FLAT, B/8 ..ttt e e e et e e e e e e e e e e e e e e e aaaaaaaaeans 1
9 0000451 WASHER, LOCK, 1/4 .. et e e e e e e e e e e e e e e e 1
10 1018876-01 | NUT, NYLON LOCK, MB X 1 ...iiiiiiiiiiiiiiiiiiiiiiiiiiicin s 1
11 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ... 1
12 1016582 SPRING, THROTTLE RETURN ... e 1
13 1016478 ASSEMBLY, CARBURETOR ..ottt 1
14 1017466 CLAMP, HOSE ..ot 2
15 1015877-01 | TUBE, AIR VENT oo e 1
16 1016572 TUBE, CRANKCASE VENT ..ot e e e e e e e e e e e e e e e e 1
17 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ..., 1
18 1016480 PIPE, INTAKE . et n e e 1
19 1016490 SCREW, 2-ENDED STUD, M6 x 1 X 92MM ..., 2
20 1016547 NUT, FLANGED, MB X 1 .o 2
21 1016059 L0 1 U 5 1
22 1013746 CLAMP, HOSE ..o 1

8-7



8-8



GOVERNOR AND ACCELERATOR CABLES n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018325-01 | CABLE, ACCELERATOR ...t 1
2 1018324-01 | CABLE, GOVERNOR ...t 1
3 1013700 CLAMP, CABLE RETAINING ......cooiiiiiiiiiiiiiiiiii s 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 ..o e 2
5 1018323-01 | BRACKET, ACCELERATOR SUPPORT ...ooiiiiiiiiiiiii e 1
6 1012285 SCREW, THREAD ROLLING, 1/4 -20 X 5/8 ...ccooiiiiiiiiiii s 4
7 1016202 “E7 RING .ot 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS .. ...t 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 L.D. X 5/8 ......iiiiiiiiiiiiiiiiiieeeeeeeee e 2
10 1018322-01 | BRACKET, SUPPORT .....iiiiiiiiiiiiiiiiiiiiiiii s 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE ......ccooiiiiii e 1
12 1019035-01 | SCREW, HEX HEAD CAP, M8 x 1.25 x 24 MM ... 1
13 0007174 WASHER, LOCK, B5/16 ...ttt e e e e e e e e e 1
14 1011697 WASHER, FLAT, 5/16 .ot 1

8-9






EXPANSION CHAMBER, CHOKE, AND FILTER n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015431 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 -12) .................... 1

1 1015291 RETAINER, STUD, #6 ...oooiiiiiiiiiiiiie e 2
2 1015290 STUD, WING HEAD, #6 ......ciiiiiiiiiiiiiiiiiiiiiiiiiiiceeee e, 2
3 1015292 SPRING, RECEPTACLE, #6 ....eeiiiiiiiiiiiiiiieieeeeeeeee e, 2
4 1015727 RIVET, POP, 1/8 ..o 4
5 1015293 COVER, EXPANSION CHAMBER .......iitiiiiiiiiiiiiiiiiiiiiceceeeceeeee e 1
6 1015426 ELEMENT, AIR FILTER ..o 1
7 1015542 BAFFLE, SECONDARY AIR BOX ...oooiiiiiiiiiiiiieiee e, 1
8 1015541 BAFFLE, PRIMARY AIR BOX ..., 1
9 1016062 DECAL, SERVICE ...oooiiiiii 1
10 1015425 O-RING e 1
11 1015540 CHAMBER, EXPANSION ...t e e e e e e e e e e e e e e e e e e e e e 1
12 1015289 SCREW, HI-LO HEX, #10 = 16 X 5/8 .....iiiiiiiiiiiiiiiiiiiieeeee e 9
13 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14 = 17) ..o 1
14 1012629 COVER, CHOKE ... ettt ettt et e e e e e e e e e e e e e e e e e e e aaaaaaaans 1
15 1012633 SPRING, CHOKE ... .ot e e e e e e e e e e e e e e e e e e e e e e e e e 1
16 1015485 BASE, CHOKE ..ottt 1
17 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 =20 X 2 ...cccovvitiiiieieeeieeeeiiee e 1
18 1015430 CLAMP, HOSE (AIR INTAKE) ...ttt 2
19 1016228 HOSE, INTAKE ... e e e e 1
20 1015577 STRAP, EXPANSION CHAMBER RETENSION ..o, 1







EXHAUST SYSTEM n
G






EXHAUST SYSTEM n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018593-01 | SYSTEM, EXHAUST ..o e e e e e e e e e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 ettt e et e e e e e e e e e e e e e e e e e e e e e e e 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 . oo 2
6 1017689 CLAMP, MUFFLER ...ttt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......ccoiiiiiiiiiiiiii e 1
8 0007174 WASHER, LOCK, B/T6 ...ttt e e e e e e e e e e e e e e e e e e e aaaaaaa s 1
9 1015075 WASHER, FLAT, 5/16 ...t e e e e e e e e e e e e e e e e e e e aaa e e 1
10 1012528 NUT, HEX, M8 X 1.25 ... e 2
11 1013734 WASHER, LOCK, BMM .....eiiii e 2
12 1015330 GASKET, EXHAUST ..ot 1

9-3






TORQUE CONVERTER m
G






DRIVE CLUTCH m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018339-02 | ASSEMBLY, DRIVE CLUTCH (INCLUDES ITEMS 1 -17) ..o, 1

1 1016801 KIT, DRIVE CLUTCH WEIGHT ...ooiiiiiiiiiiiiiiiiiieeeeeee e, 1
2 1019298-01 ASSEMBLY, FIXED FACE (INCLUDES ITEMS 3AND 4) .......coooooiiiiiii, 1
3 N/A PUL LY e 1
4 N/A SCREW, WASHER HEAD HEX MACHINE ..., 3
5 1014049 BEARING, IDLER .....oiiiiiiiiiiiiiiiiiii e 1
6 1014050 SPRING, RETAINER ... 1
7 1014051 SPRING, DRIVE CLUTCH ...oiiiiiiiiieeee e, 1
8 1016289 SPACER, FIXED FACE SHAFT ..o, 1
9 1014057 RING, RETAINING ......oooiiiiiiii s 1
10 1014059 ASSEMBLY, DRIVE HUB ... 1
11 1019256-01 PLUG, DRIVE CLUTCH .. 1
12 1014453 KIT, DRIVE CLUTCH BUTTON ...ooiiiiiiiiiiiiiiieieeeeeeee e, 1
13 1014058 WASHER, THRUST . 1
14 1014056 RING, SPIRAL BACK-UP ... 2
15 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 16 AND 17) ...oooviiiiiiiiiiiiiiiie. 1
16 N/A BUSHING L. 1
17 1014055 RETAINER e e e s 1
18 1016203 BELT, DRIVE . e 1
19 1019167-01 | BELT, STARTER/GENERATOR .....oiiiiiiiiiiiiiiiiiieie e, 1
20 1019165-01 | SCREW, HEX HEAD CAP, 3/8 - 24 x 5 1/2 (LEFT HAND THREADS) ..............oooeiiiin. 1
21 1017328 WASHER, MOUNTING ..o 1

10-3






DRIVEN CLUTCH m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018340-01 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2-8) .....ccoooiiiiiiiie 1
2 1014080 RING, RETAINING ..o 1
3 1014078 L2 N 1
4 1017686 A L e 1
5 1018362-01 SPRING ..o 1
6 1014454 KIT, BUTTON Lo 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING ........ccoooiiiiiiiiiiiii e 1
8 1014070 ASSEMBLY, FIXED FACE ...t e e e e 1
9 1018334-01 | KEY, SQUARE TRANSMISSION ......ooiiiiiiiiiiiiiii e 1
10 1016203 BELT, DRIVE ... e 1
11 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..oeeeiiii e 1
12 1017327 WASHER, MOUNTING ... e e e e e e e e e e e e e e e aaaaaaaaaaaaeans 1

10-5






UNITIZED TRANSAXLE
GASOLINE VEHICLE



11-2



UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1019226-01 | BRACKET, TRANSMISSION CABLE SUPPORT ... 1
2 1012285 SCREW, THREAD ROLLING, 1/4 -20 X 5/8 ...cccooiiiiiiiiis 3
1018336-01 | UNITIZED TRANSAXLE (INCLUDES ITEMS 3 - 90) ..ccoviiiiiiiiiiiiiiiiiciie e 1
3 1013061 NUT, NYLON LOCK, #10 - 32 ..., 1
4 0000183 WASHER, FLAT, #10 ..o 1
5 1010954 STUD, BALL, 1/4 - 28 X 9/16 ..o, 1
6 1016341 LEVER, TRANSMISSION SHIFTER .....ooiiiii s 1
7 1017082 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 ....ooviiiiiiiiiiiiiiiiiiiicee 1
8 0008717 NUT, NYLON LOCK, 1/4 = 28 ..., 1
9 1018902-01 SHAFT, SHIFTER ... 1
10 1017231 KEY, WOODRUFF ..o 1
11 1019273-01 RING, SNAP e 1
12 1018929-01 WASHER, FLAT e a e 1
13 1019272-01 SE AL, Ol e e e e e e e e e e e e e e e e e e e e e aaaaaaaaans 1
14 1018901-01 LEVER, SHIFTER ....oiiiiiiiieee e, 1
15 1012752 PIN, ROLL o et e e e 1
16 1018348-01 ARM, GOVERNOR LEVER ... .o 1
17 1018861-01 SCREW, SQUARE HEAD, 1/4 =20 X 1 ..ottt 1
18 0000332 WA SHER, FL AT et r e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
19 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ooiiiiiiiiiiiiiiiieeee e, 1
20 1019286-01 PIN, COTTER ..o e e e 1
21 1016513 WA SHER, FLAT oo e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaas 1
22 1019271-01 7= O | R 1
23 1018938-01 WA SHER .. e a e e e e e 1
24 1018913-01 ARM, PIVOT e 1
25 1018906-01 GEAR CASE (RIGHT) o 1
26 1018905-01 GEAR CASE (LEFT) e 1
27 1019269-01 BOLT, FLANGED, M8 x 1.25 X 40MM ..o, 15
28 1012896 PIN, DOWEL ..o 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) ...cooiiiiiiiiiii e 2
30 1016432 G A S K T et e e e e e e 1
31 1012711 BREATHER ... 1
32 1019287-01 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) .......oiiiiiiiiiiiiiieeeieeeee e A/R




REFERENCE
DRIVER SIDE

REFERENCE
PASSENGER SIDE
CASE



UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
33 | 1018920-01 ROD, SHIFT oot 1
34 | 1018900-01 FORK, SHIFT oot 1
35 | 1012748 SPRING ...ttt 1
36 | 1012747 BALL, STEEL w..oeovooeoeeeoeeeeee oo 1
37 | 1018894-01 GUIDE e 1
38 | 0007336 BEARING, BALL ...ovovooeeieeeeeeoee e 4
39 | 1016338 WASHER, SPRING ......ooveieeieeeeeeeeeeeeeee oo, 2
40 | 1018924-01 GEAR, SPUR ...t 1
41 | 1018922-01 PLATE, THRUST ..o 3
42 | 1018897-01 GEAR, ASSEMBLY, 34 TOOTH, INPUT ..ot 1
43 | 1019276-01 BEARING, NEEDLE ......oooivooeeoeoeoeoeeeeeeoeee e 3
44 | 1019275-01 BEARING, NEEDLE ......voveeeoeeoeeeeee e 1
45 | 1012742 RING, SYNCHRONIZER ......oooomooieeeoeoeeoeeoeeoeeee e 2
46 | 1012741 SPRING, SYNCHRONIZER ......voioeieeeeoeoeeeeeeeeeeeeeeeeee e 2
47 | 1019279-01 SLEEVE, SYNCHRONIZER ......oviimieeeoeoeeeeeeeeoeeeeeeeeeee e 1
48 | 1012740 INSERT, SYNCHRONIZER ......oovoivioieeeeeeeeeeeeee e 3
49 | 1019280-01 HUB, SYNCHRONIZER CLUTCH ..ot 1
50 | 1019277-01 PIN, DOWEL ..o 1
51 | 1018899-01 SHAFT, INPUT oo 1
52 | 1018896-01 GEAR, ASSEMBLY, 34 TOOTH, INPUT ......ooiiiiiiieoeieoeeeeeeeeeeeeee e 1
53 | 1016337 WASHER, THRUST ...oeooeeeeeeeeeee oo, 1
54 | 1019278-01 BEARING, BALL ....vovooeeoeeeeeeeeee oo 1
55 | 1012714 SEAL, INPUT SHAFT, OIL ..o 1
56 | 1018926-01 GEAR, 17 TOOTH .o 1
57 | 1018932-01 KEY oo 1
58 | 1018925-01 GEAR, 81 TOOTH oot 1
59 | 1019281-01 BEARING, BALL ..o 1
60 | 1018895-01 GUIDE, OIL oo 1
61 | 1019282-01 SCREW, M8 X 1.25 X 10 MM ......o.omimiioeeeeeeeeeeeeeeee e 1
62 | 1018939-01 WASHER . ..o, 1
63 | 1018923-01 GOVERNOR, ASSEMBLY ......oooiiimieeeieeoeeeeeeeeoeee e 1
64 | 1018916-01 SLEEVE ..o 1
65 | 1018919-01 GEAR, CLUSTER IDLER ..o 1
66 | 0007335 BEARING, BALL ..o 2







UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
67 1018914-01 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 69 - 74) ....oouiiiiiiiiiiiiiieeieeeeeeeeeeeeeeeeeeee 1
68 1018915-01 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 69 - 74) ..., 1
69 1013787 STUD, LUG .ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 4
70 1013792 RING, RETAINING .....ooiiiiiiiiiiiiiiiii e, 1
71 1011291 BEARING, OUTER AXLE TUBE ..o 1
72 1013794 SEAL, Ol e 1
73 1014207 BUSHING, 25 MM L. D. ..o 1
74 1016672 RING, RETAINING .....ooiiiiiiiiiiiiie et 1
75 1018910-01 ASSEMBLY, AXLE TUBE, LEFT SIDE ......oiiiiiiiiiiiiiiiiiiiiiicieeeeeeeeeeeeeeeeeeeeeee 1
76 1018909-01 ASSEMBLY, AXLE TUBE, RIGHT SIDE .......cutiiiiiiiiiiiiiieiiiiieee e 1
77 1013790 BOLT, M10 X 1.5 X 30MM ....ooiiiiiiiiiiiiiiiiie s 14
78 1013791 WASHER, LOCK, MTO ..o a e e e 14
79 0007330 BEARING, INNER AXLE TUBE ....coooiiiiiiiiii e 2
80 1019283-01 BOLT, M8 X 1.25 X 37MM ....coiiiiiiiiiiiiiiiiiiiicicccc s 8
81 1018927-01 GEAR, QUTPUT .ttt ettt e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaans 1
82 1014193 PIN, DOWEL ..o 1
83 1019105-01 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) ....ccooiiiiiiieeie e 1
84 1013768 CASE, GEAR CARRIER ... 1
85 1013774 PLATE, THRUST (IDLER GEAR) ...oooiiiiiiiiiiis 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ..o 1
87 1013769 COVER, GEAR CASE ... 1
88 1013772 PIN, DIFFERENTIAL ...oooiiiii e 1
89 1013770 GEAR, DIFFERENTIAL IDLER .....oiiiiiiiiiiiiiiiieie e 2
90 1013771 GEAR, DIFFERENTIAL ....oiiiii e 2







ELECTRICAL SYSTEM
ELECTRIC VEHICLE




Ve
.,

¢

0

i
-




ELECTRICAL COMPONENTS, FRONT BODY
ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) .....ccoiiiiiiieeeeeeeees 1
2 1016851 BUZZER, REVERSE ......oiiiiiiiiiiee e, 1
3 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....cooovvviiiiiiiii, 2
4 1018306-01 | ASSEMBLY, SCREW AND WASHER .....ooiiiiiiiiiiiiiiieie e, 2
5 1018262-01 | SWITCH, KEY ..o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
6 T018511-01 | WASHER .. 1
7 1018307-01 | NUT, KEY SWITCH ..o 1
8 1018345-02 | CAP, KEY SWITCH ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
9 1012505 KEY (PAIR) e 1
10 1018026-01 | PLUG, HOLE (V-GLIDE 36 VOLT VEHICLE ONLY) ..coooovviiiiiiiii, 1
11 1018025-01 | LIGHT, BATTERY WARNING (POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS) ..... 1

12-3



SWITCH

REVERSE

BUZZER
FORWARD /

REVERSE

@“?’@\

@
© O @ \
BULLET N |
CONNECTOR_~® SONR

FUSE AND
RECEPTACLE

12-4

SOLENOIDj
N
&

<

O

TYPICAL
5 PLACES



WIRING - V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016070 WIRE ASSEMBLY, #6 BROWN ... e e e e e e e 1
2 1016069 WIRE ASSEMBLY, #6 PURPLE ... 1
3 1012651 WIRE ASSEMBLY, #6 BLACK .......oiiiiiiiiiiiiiiiiiiiiiiiiiiiice e 1
4 1016068 WIRE ASSEMBLY, #68 GRAY ...ttt e e e e e e e e e e e e e e e e e e e e 1
5 1014036 WIRE ASSEMBLY, #6 BLACK, 6TH SPEED..........couiiiiiiiiiiiiiiiiiiieieeeeeeeeeeeeceeeeeee 1
6 1014035 WIRE ASSEMBLY, #6 BLUE, 5TH SPEED ........civiiiiiiiiiiiiiiiiiiiiii 1
7 1014034 WIRE ASSEMBLY, #6 GREEN, 4TH SPEED ......ccoviiiiiiiiiiiiiie e 1
8 1014033 WIRE ASSEMBLY, #6 YELLOW, 3RD SPEED ......ootiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 1
9 1014032 WIRE ASSEMBLY, #6 ORANGE, 2ND SPEED ........ooviiiiiiiiiii 1
10 1014828 WIRE ASSEMBLY, #6 GREEN ........ccccciiiiiiiiiiiiiiiiiiiiiiicccccce e, 1
11 1014030 WIRE ASSEMBLY, #6 WHITE ... 1
12 1014029 WIRE ASSEMBLY, #6 WHITE ..o e 1
13 1016636 WIRE ASSEMBLY, #18 BLACK .....ooiiiiiiiiiiiiiiiiiii et 1
14 1013092 WIRE ASSEMBLY, #10 RED ..o 1
15 1016639 WIRE ASSEMBLY, #18 ORANGE .......oiiiiiiiiiiiiiiie et 1
16 1016640 WIRE ASSEMBLY, #18 WHITE ... 1
17 1014023 WIRE ASSEMBLY, #18 GREEN ...t 1
18 1012237 WIRE ASSEMBLY, #10 RED ... 1
19 1011010 WIRE ASSEMBLY, #10 WHITE ... 1
20 1016637 WIRE ASSEMBLY, #18 RED ......oiiiiiiiiiiiiiiiii e 1
21 1014039 WIRE ASSEMBLY, #6 WHITE ... 1
22 1011006 WIRE ASSEMBLY, #18 BLUE ... .o 1
23 1011069 WIRE ASSEMBLY, #6 RED ......oiiiiiiiiiiiiiiiiiie e a e e e e e e e e e e e e e e e e 1
24 1014040 WIRE ASSEMBLY, #18 YELLOW ......ooiiiiiiiiiiiiiiiiieeeeeee e 1
25 1016632 WIRE ASSEMBLY, #18 BLACK ... 1
26 1010958 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiii ettt e e e e e e 5

12-5



12-6



FORWARD AND REVERSE SWITCH
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017530-03 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2 - 8) ............... 1
2 1014808 SWITCH, LIMIT oo 1
3 0008057 NUT, HEX, #4 = 40 ..o 2
4 0008058 WASHER, LOCK, #4 e e e e e 2
5 1011991 SCREW, SLOTTED ROUND HEAD, #4 -40 x 1 1/8 ..., 2
6 1017799 BAR, BUS . e 1
7 0000451 WASHER, LOCK, 1/4 e e e e e e e e e 2
8 0001028 NUT, HEX, 1/4 = 20 ..ot 2
9 1012987 HANDLE, FORWARD AND REVERSE SWITCH ........cciiiiiiiiiiiiiiiiiiiiiiiiiiiieicccceeee 1
10 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....uuiiiiiiiiiiiiiiciei e 1
11 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X2 1/8 .. cciiiiiiiii e 3
12 0008233 NUT, NYLON LOCK, 1/4 =20 ..oooiiiiiiiiii s 3

12-7



12-8



WIPER SWITCH - V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016140 ASSEMBLY, V-GLIDE WIPER SWITCH (INCLUDES ITEMS 1-26) ............ocoeeiiiiiin. 1

1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6 SPEED (INCLUDES ITEM 2) ... 1
2 1014414 BUMPER, WIPER SWITCH .....iiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeee e, 1
3 1014253 NUT, BRASS HEX JAM, 1/4 = 20 ...ooiiiiiiiiiiiieieeeeee e, 2
4 0007473 NUT, NYLON LOCK, 5/168 = 18 ..., 1
5 1012353 STUD, SHORT BALL, 1/4 = 28 ....oiiiiiiiiiiiiiiiiiiiiiicee, 1
6 1014003 CRANK, BELL oo e e e e 1
7 0008449 NUT, DIMPLED LOCK, 1/4 = 28 ..o, 1
8 1012903 BEARING, BRONZE, 3/8 X 1/2 ...oeeeeieeeeeeeeeeeeeeeeeeeee e, 2
9 1014189 SCREW, BRONZE HEX HEAD CAP, 1/4-20 X2 ..o, 1
10 1013886 COVER, WIPER SWITCH CASE ... 1
11 0007893 NUT, HEX, #10 - 32 . 1
12 1014017 CARRIER, WIPER SWITCH ARM ....oiiiiiiiiiiiiiiieeieeeeee e, 1
13 1013998 SPRING, WIPER SWITCH BRUSH ....oooiiiii e 1
14 1014000 STUD, WIPER SWITCH ADJUSTING ....ooiiiiiiiiiiiiiiiiiie e, 1
15 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ..oeeiiiiiiiiiiii, 1
16 0008058 WASHER, LOCK, #4 ... e 3
17 1013887 ARM, SPEED SWITCH ..o 1
18 1013860 ASSEMBLY, SWITCH BRUSH ... a e 1
19 0008056 SCREW, ROUND HEAD MACHINE, #4 - 40 X 3/4 ..., 2
20 1014807 SWITCH, LIMIT oot 1
21 1014010 GROMMET, SPLIT e 1
22 0008057 NUT, HEX, #4 - 40 ..o e 2
23 0000451 WASHER, LOCK, 1/4 e 1
24 1014413 PIN, HAIR SPRING COTTER ..ottt e 1
25 1016636 WIRE ASSEMBLY, #18 BLACK ...t 1
26 1014023 WIRE ASSEMBLY, #18 GREEN ... ..o 1
27 1017692 L0 N o o 1O I I =L O 1 T 1
28 1014109 BOLT, CARRIAGE, #10 - 24 X 1 ..o 2
29 1016175 WASHER, LOCK, #10 .o e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 2
30 0001017 NUT, HEX, #10 - 24 ... 2
31 1014367 SHIM, WIPER SWITCH ....oiiiiiiiiiiiiiiiiiiiiiiii s 1
32 0001014 NUT, BRASS HEX, 1/4 - 20 .ooiiiiiiiieeeeee e 9
33 0000451 WASHER, LOCK, 1/4 ..ot e e e e e e e e e e e e e e e e e e e e 9

12-9






RESISTOR AND BOARD ASSEMBLY
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 0001028 NUT, HEX, 1/4 = 20 oo 12
2 0000451 WASHER, LOCK, 1/4 .. a e e e 12
3 1011931 WASHER, FLAT, 1/4 e 6
4 1014045 STAND-OFF, RESISTOR COIL ... 6
5 1014728 BOARD, RESISTOR MOUNTING ... 1
6 0000332 WASHER, FLAT, 1/4 e 6
7 1014476 COIL, RESISTOR ..o 1
8 1014012 COIL, RESISTOR ...ttt e e e e e e e 1
9 1014013 COIL, RESISTOR ...ttt 1
10 1014014 (OO I o 1 O 1
11 1014729 COIL, RESISTOR ..o 1
12 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 .....coiiiiiiii e 4
13 1013971 SHIELD, RESISTOR ..ottt 1

12-11






ELECTRICAL COMPONENTS, REAR BODY
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1014304 NUT, HEX, STAINLESS STEEL, 5/8 - 18 ... 18

2 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ......tiiiiiiiiiiiiiiiiiiiiiiie e 6

3 1010908 HOLD-DOWN, BATTERY ... 3

4 1013683 B O LT, U7 e 6

5 1016616-01 | BATTERY, 6 VOLT ..o e e e e e e e e e e 6

5 1016616-02 | BATTERY, 6 VOLT, DRY ..ottt 6

6 1010958 WIRE ASSEMBLY, #6 BLACK ... 5

7 1018314-01 | CAP, 6 VOLT BATTERY ..ottt 6

8 1012022 CLAMP, CABLE ... 2

9 0001606 RIVET, POP, 3/16 ..o 2
10 0008016 SOLENOID, 36 VOLT ...t e e e e eeens 1
11 0007174 WASHER, LOCK, B/16 ... e e e e e e e e e e e e e e e aaaaaaaaaaas 2
12 0001242 NUT, HEX, 5/16 = 18 .o 2
13 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ...cciiiiiiiiiiieie e 2
14 0007893 NUT, HEX, #10 - 32 ..o e 2
15 1013425-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 16 - 30) .....ccoooiiiiiiiiiiiiiiee 1
16 1014516 KIT, FUSE (INCLUDES ITEMS 17 - 21) .ooiiiiiiiiis 1
17 1012143 LENS, FUSE .o e 1
18 1012085 FUSE, 80 AMP ...t 1
19 1012142 HOLDER, FUSE ...t e e 1
20 0001016 WASHER, LOCK, #10 ..o 2
21 0008797 NUT, BRASS, #10 - 82 ..o 4
22 0004107 RECEPTACLE, CHARGER, 2 PRONG ... 1
23 1013092 WIRE ASSEMBLY, #10 RED ... 1
24 1013628 BRACKET, FUSE AND RECEPTACLE MOUNTING .....ccoooiiiiiiiiiiiiiieeeeree e 1
25 0008796 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 3/4 ....coooiiiiiiiiiiiie, 6
26 0008795 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19x13/4 ..., 2
27 1013649 BEZEL, CHARGER RECEPTACLE ....ooooiii s 1
28 0008797 NUT, BRASS, #10 - 82 ... 2
29 0001016 WASHER, LOCK, #10 . oo e e e e e e e e e e e e e e e e e e e 2
30 1013266 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #8 - 18 x 1/2 ..............c.. 2
31 1016632 WIRE ASSEMBLY, #18 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiiiiiecceeee e 1
32 1011010 WIRE ASSEMBLY, #10 WHITE ... 1
33 1012237 WIRE ASSEMBLY, #10 RED .....eiiiiiii e 1
34 1016639 WIRE ASSEMBLY, #18 ORANGE .........oiiiiiiiiiiiiiiiiiiiiiieeeiieee e 1

12-13



KEY

SWITCH
FRONT
REVERSE

@ FORWARD /
WARNING ~ BUZZER REVERSE
LIGHT < SWITCH @
om N

,S»’\J CONTINUOUSLY

VARIABLE
POTENTIOMETER

%
& e
% <
h"‘/%%\'\ 2 THREE WIRE
X W \\WNNECTOR
‘\@ A
(40 <, /%(

2 3¢
moZm
m
FUSE AND
RECEPTACLE

Movg
asy
MOTI3A

ON-BOARD
COMPUTER

12-14



WIRING - POWERDRIVE SYSTEM 48 VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1017942-03 | WIRE HARNESS (INCLUDES ITEMS 1 - 13) ..o 1

1 1017956 WIRE ASSEMBLY, #18 BROWN ... 1
2 1016121 WIRE ASSEMBLY, #18 GREEN .......cccoiiiiiiiiiie e, 1
3 1016135 WIRE ASSEMBLY, #18 RED ... 1
4 1016134 WIRE ASSEMBLY, #18 ORANGE ... 1
5 1018651-01 ASSEMBLY, 3-WAY PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 6) ... 1
6 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. 1
7 1018403-01 WIRE ASSEMBLY, #18 GREEN ... 1
8 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ..o 1
9 1018110 WIRE ASSEMBLY, #6 BLUE ........cccoiiiiiiiiiiiieieree e 1
10 1015769 WIRE ASSEMBLY, #6 WHITE ... 1
11 1014854 WIRE ASSEMBLY, #6 ORANGE ... 1
12 1017993 WIRE ASSEMBLY, #18 RED/WHITE ... 1
13 1018109 WIRE ASSEMBLY, #6 BLUE .....cooiiiiiiiii e 1
14 1015858 WIRE ASSEMBLY, #6 YELLOW .....oiiiiiiiiiiiiiiiiiiiiieie ettt a e 1
15 1015860 WIRE ASSEMBLY, #6 GREEN ... 1
16 1017957-01 | WIRE ASSEMBLY, #6 BLACK .....oiiiiiiiiiiiiiiiiiiiiiii s 5
17 1018565 WIRE ASSEMBLY, #18 RED ..ot 1
18 1016133 WIRE ASSEMBLY, #18 BLUE ......oiiiiiiiiiiiiiiiiiiiiie e a e 1
19 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
20 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ...t 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
22 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
25 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK .....coooiiiiii s 1
28 1018376-01 | WIRE ASSEMBLY, #6 RED ....ooiiiiiiiii e 1
29 1017948 ASSEMBLY, DIODE ... e e e e e e e e e e e e e e e e e e e e e e e e 1
30 1017947 ASSEMBLY, RESISTOR ..ot e e e e e e e 1

12-15



12-16



FORWARD AND REVERSE SWITCH
POWERDRIVE SYSTEM 48 VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017530-05 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-9) ............... 1
2 1014807 SWITCH, LIMIT oot 1
3 1014808 SWITCH, LIMIT oot 2
4 0008057 NUT, HEX, #4 = 40 ..o 2
5 0008058 WASHER, LOCK, #4 e a e e 2
6 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 ...ccoooiiiiiiiiiiiiii, 2
7 1017799 BAR, BUS .. e 2
8 0000451 WASHER, LOCK, 1/4 e e e e e e e 4
9 0001028 NUT, HEX, 1/4 = 20 ..ot 4
10 1012987 HANDLE, FORWARD AND REVERSE SWITCH ........cciiiiiiiiiiiiiiiiiiiiiiiiiiciccccccceeee 1
11 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....ucoiiiiiiiiiiiiiiiei e 1
12 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X2 1/8 .. ccoii i 3
13 0008233 NUT, NYLON LOCK, 1/4 =20 ..cooiiiiiiiii s 3

12-17



BATTERY
MOUNTING

FUSE AND
CHARGER
RECEPTACLE
MOUNTING

12-18



ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE SYSTEM 48 VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 10) ...ccoeoiiiiiii, 1
2 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ...t 1
3 N/A WIRE ASSEMBLY, #10 RED .....oiiiiiiiiiiiiiiiiiiiiiiiiiiieceee e, 1
4 N/A WIRE ASSEMBLY, #10 BLACK .....oiiiiiiiiiiiiieieeeee et 1
5 1018949-01 ASSEMBLY, FUSE, 3/8 AMP ... e e 1
6 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 7 AND 8) ........ccoooeiiiiiiii, 1
7 1018038 WASHER, NARROW TYPE 13, #10 ..eeiiiiiiiiiiiie e 2
8 1018028 NUT, SERRATED, #10 - 32 ..ottt 2
9 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..o, 3
10 1017965-01 BEZEL, RECEPTACLE .....oiiiiiiiiiiiiiiiiiiieieeec e, 1
11 1018010-01 | PLATE, RECEPTACLE BACKING .....ccoiiiiiiiiiii e 1
12 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..ooooiieeee, 4
13 1017977-01 | BATTERY, 8 VOLT POWERDRIVE .....ooiiiiiiiiiiiiiiiiiiii 6
13 1017977-02 | BATTERY, 8 VOLT POWERDRIVE, DRY ...oiiiiiiiiiii e 6
14 1017978-01 | CAP, BATTERY, 4 PORT GANG ....otttiiiiiiiiiiiiiiiiie ettt 6
15 1017957-01 | WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiieeeeeeee e, 5
16 1014304 NUT, STAINLESS STEEL HEX, 5/16 - 18 ... 18
17 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ..ottt 6
18 1018030-01 | HOLD-DOWN, BATTERY ...ttt e e e e e e e e e e e e e e e e e 3
19 1013683 B O LT, U7 e 6

12-19



SOLENOID

MOUNTING

12-20



ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE SYSTEM 48 VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018402-01 | CONTROLLER, 48 VOLT (225 AMP) ..o 1
2 1016631 NUT, PUSH oo 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 .o 6
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooomiiiiiiiiiiiiii e, 6
5 0007174 WASHER, LOCK, B/16 ...ttt e e e e e e e e e e e e e e e e e e e e 5
6 0001242 NUT, HEX, 5/16 = 18 ..o 5
7 0001241 WASHER, FLAT, 5/16 .o 6
8 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ..o 2
9 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 L e 1
10 1018070-01 | SOLENOID, 48 VOLT ....iiiiiiiiiiiiiiiiiiiiiiiiiiiee e 1
11 1015838 BRACKET, SOLENOID MOUNTING ...coiiiiiiiii e 1
12 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 o i e 2
13 0000451 WASHER, LOCK, 1/4 ... ettt a e e 4
14 0000332 WASHER, FLAT, 1/4 e e 2
15 0007893 NUT, HEX, #10 - 32 ..o e 2
16 1014947 ASSEMBLY, RESISTOR ...t e e e e e e e e e e e e e e e e e e e e 1
17 1014948 ASSEMBLY, DIODE ... 1
18 0001028 NUT, HEX, 174 = 20 oot e e 4
19 1019026-01 | BOOT, WIRE ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
20 0000304 BOLT, HEX HEAD, 1/4 - 20 X 1 . oo e 2
21 1015837 PLATE, CONTROLLER MOUNTING ...ttt 1

12-21



12-22



ON-BOARD COMPUTER
POWERDRIVE SYSTEM 48 VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1015837 PLATE, CONTROLLER MOUNTING ... e e e e e e e e 1
2 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 .o 2
3 1016631 NUT, PUSH, 3/16 ..o 2
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooomiiiiiiiiiiiiii e, 2
5 1018006-01 | COMPUTER, ON-BOARD (INCLUDES ITEMS 6 - 13) ... 1
6 N/A WIRE ASSEMBLY, #18 BROWN .......cccciiiiiiiiiiiiiiiiee e 1
7 N/A WIRE ASSEMBLY, #18 GRAY . 1
8 N/A WIRE ASSEMBLY, #10 BLACK ...t 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... 1
10 N/A WIRE ASSEMBLY, #18 RED .....ccooiiiiiie e 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ....ooiiiii e 1
12 1018949-01 FUSE ASSEMBLY, 3/8 AMP ..o 2
13 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ..o, 1

12-23






CONTINUOUSLY VARIABLE POTENTIOMETER
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1017392-01 | ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG

(INCLUDES ITEMS 1= 13) ..voeveoeeceeceeceeeeesee s 1

1 N/A HOUSING, POTENTIOMETER ......ooooimiiieiicioeeeoeeieeseeseees s 1
2 | 1017830 SWITCH, LIMIT .o 1
3 | 1018226-01 SCREW, HEX HEAD, #4 = 24 .....ooovoovoeooeeeeeeeeeeee e 2
4 | 1018090-01 LEVER, POTENTIOMETER ....oovvorveocieocieceocsseese s 1
5 | 1017853 SCREW, HEX HEAD, #6 = 32 X 3/4 .......oooiioeieoeeceeeeeesiesies e 1
6 | 1011229 NUT, LOCK, “K”, #6 = B2 ....ooooveeeeeeeeeeoeeeeeeeeeeeee s 1
7 | 1017393 WIRE ASSEMBLY, #18 BLUE ......oovviveoveoeesieessese s 1
8 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ........rvorvrieoeeiceocioeeseeie e 1
9 N/A POTENTIOMETER .....oooveoiveoieeceeceoeseeeeeee e 1
10 | 0008168 WRAP, TIE .ooocooceeeeeeeeee e 3
11 N/A CONDUIT, ELECTRICAL ..o 1
12 | 1017424 BEARING, PIVOT SUPPORT ......oovmiiiiiiiiaiiieie s 1
13 | 1018951-01 HOUSING, FEMALE, 3-WIRE, GRAY ..........ovmrververeeomeeemeeeseeeeeeeseeeeeeeeseeeeee e 1
14 | 1019201-01 | HOUSING, MALE, 3-WIRE, GRAY ........o.ceooimrerreomeeeeeoseessesseossessseessessessess e 1
15 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 1...ovoovooiveeieeeeeeeeeieeeeee e 2
16 | 1017743 COVER, ACCELERATOR ......oooivmieoeeeeeeeeeeeeeeeee e 1
17 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ovooiveeeeeeeeeeoeeeeeeeeeeeeeeee e 4
18 | 0000332 WASHER, FLAT, 1/4 ... 4
19 | 1018619-01 | SCREW, HEX HEAD CAP, 1/4 = 20 X 1 1/8 w..ooovoorveeierieeeieeeiecieeee e 4

12-25



d31NdNO0D

£ agvoa-No

/ 310V1d303Y

@, _QNV3SN4

5

BLUE/WHITE

H313WOILNILOd o o
318VIHVA c 2
ATSNONNILNOD Tz
I

E

s
%21

HOLlIMS
3SHIAIY
/ AQdYMHO4

HOLIMS
A

12-26



WIRING - POWERDRIVE PLUS VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018608-01 | WIRE HARNESS (INCLUDES ITEMS 1-22) ..o 1

1 1018569-01 WIRE ASSEMBLY, #18 BROWN ...ttt 1
2 1018556-01 WIRE ASSEMBLY, #18 GREEN .......cccciiiiiiiiiiiier e, 1
3 1018533-01 WIRE ASSEMBLY, #18 GREEN/WHITE ... .. 1
4 1018529-01 WIRE ASSEMBLY, #18 PURPLE ... 1
5 1018523-01 WIRE ASSEMBLY, #18 ORANGE .......cccciiiiiiiiiiiiiieeeer e 1
6 1018525-01 WIRE ASSEMBLY, #18 BLUE ....coiiiiiiiiii e 1
7 1016121 WIRE ASSEMBLY, #18 GREEN ... 1
8 1018531-01 WIRE ASSEMBLY, #18 RED ... 1
9 1018522-01 WIRE ASSEMBLY, #18 BLACK ... .. 1
10 1018521-01 WIRE ASSEMBLY, #18 WHITE ..ot 1
11 1018524 -01 WIRE ASSEMBLY, #18 RED/WHITE ..o 1
12 1016135 WIRE ASSEMBLY, #18 RED ... 1
13 1018526-01 WIRE ASSEMBLY, #18 WHITE/BLACK ..o 1
14 1017956 WIRE ASSEMBLY, #18 BROWN ...t 1
15 1018530-01 WIRE ASSEMBLY, #18 YELLOW ... 1
16 1018519-01 WIRE ASSEMBLY, #18 BLUE ..o 1
17 1018528-01 WIRE ASSEMBLY, #18 BLUE/WHITE ..o 1
18 1018538-01 WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
19 1018539-01 WIRE ASSEMBLY, #18 YELLOW ... 1
20 1018540-01 WIRE ASSEMBLY, #18 GREEN .......cccciiiiiiiiiiiicicn e, 1
21 1018543-01 WIRE ASSEMBLY, #18 RED ..ot 1
22 1018544-01 WIRE ASSEMBLY, #18 BLACK ... 1
23 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK .....ooiiiiii s 1
24 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ......ciiiiiiiic e 1
25 1018565-01 | WIRE ASSEMBLY, #18 RED .....oiiiiiiiiiiieiieiee e 1
26 1018376-01 | WIRE ASSEMBLY, #6 RED .....ouiiiiiiiiiiiiiiieeie e 1
27 1017957 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiiiieeeee e 5
28 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
29 1016133 WIRE ASSEMBLY, #18 BLUE ......oiiiiiiiiiiiiiiiiiieee e a e e e 1
30 1018535-01 | WIRE ASSEMBLY, #10 ORANGE .....oooiiiiiiiiiiii 1
31 1018536-01 | WIRE ASSEMBLY, #10 BLUE ......ciiiiiiiiiiiiiiiiiiiis 1
32 1015860 WIRE ASSEMBLY, #6 GREEN ... 3
33 1015861 WIRE ASSEMBLY, #6 WHITE .....oiiiii e 2
34 1015858 WIRE ASSEMBLY, #6 YELLOW ......oiiiiiiiiiiiiiiiiiiiiiiiieiiee i 1
35 1018610-01 | WIRE ASSEMBLY, #18 BLACK/WHITE ....ooiiiiiiiiiiie e 1
36 1018609-01 | WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiieeeeeeee e 2
37 N/A WIRE ASSEMBLY, #18 GREEN (PART OF ON-BOARD COMPUTER ASSEMBLY) ....... 1
38 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
39 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
40 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
41 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
42 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
43 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1

12-27



12-28



ON-BOARD COMPUTER
POWERDRIVE PLUS VEHICLE m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1015837 PLATE, CONTROLLER MOUNTING ... e e e e e e e e 1
2 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 .o 2
3 1016631 NUT, PUSH, 3/16 ..o 2
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooomiiiiiiiiiiiiii e, 2
5 1018006-03 COMPUTER, ON-BOARD (INCLUDES ITEMS 6 - 14) ..., 1
6 N/A WIRE ASSEMBLY, #18 BROWN .......cccciiiiiiiiiiiiiiiiee e 1
7 N/A WIRE ASSEMBLY, #18 GRAY . 1
8 N/A WIRE ASSEMBLY, #18 GREEN ... .. 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... 1
10 N/A WIRE ASSEMBLY, #10 BLACK ... 1
11 N/A WIRE ASSEMBLY, #18 RED ... e 1
12 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
13 1018949-01 FUSE ASSEMBLY, 3/8 AMP ... e 2
14 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ...t 1

12-29



12-30



FORWARD AND REVERSE SWITCH
POWERDRIVE PLUS VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018560-01 | SWITCH, FORWARD AND REVERSE ..., 1
2 1018550-01 | CASE, FORWARD AND REVERSE SWITCH ..., 1
3 1018561-01 | SCREW, HI-LO HEX HEAD, 1/4 ...oiiiiiiiiiiiiiiiiiiiic e 3

12-31



12-32



ENERGY DISPLACEMENT MODULE
POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018566-01 | ASSEMBLY, RESISTOR BOARD (INCLUDES ITEMS 1-8) ...coooooiiiiiii, 1
1 1014728 BOARD, RESISTOR MOUNTING ......ooiiiiiiiiiiiiiiiiiiiicccce, 1
2 1014729 RESISTOR ..o 1
3 1015860 WIRE ASSEMBLY, #6 GREEN ... 2
4 0001028 NUT, HEX, 1/4 = 20 ..o 4
5 0000451 WASHER, LOCK, 1/4 . e 2
6 0000332 WASHER, FLAT, 1/4 e 2
7 1011931 WASHER, FLAT, 1/4 e e e e e e e e e e e e e e e e e 2
8 1014045 STANDOFF, RESISTOR COIL ..o, 2
9 1012285 SCREW, THREAD ROLLING, 1/4 -20 X5/8 ...ccoooiiiiiiiiiiis 2

12-33



FUSE AND
CHARGER
RECEPTACLE

» MOUNTING
7,

&

BATTERY
MOUNTING

12-34



ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE PLUS VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 10) ...ccoeoiiiiiii, 1
2 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ...t 1
3 N/A WIRE ASSEMBLY, #10 RED .....oiiiiiiiiiiiiiiiiiiiiiiiiiiieceee e, 1
4 N/A WIRE ASSEMBLY, #10 BLACK ... 1
5 1018949-01 ASSEMBLY, FUSE, 3/8 AMP ... e e 1
6 1017968-01 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEMS 7 AND 8) ........ccoooeiiiiiiii, 1
7 1018038 WASHER, NARROW TYPE 13, #10 ..eeiiiiiiiiiiiie e 2
8 1018028 NUT, SERRATED, #10 - 32 ..ottt 2
9 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..o, 3
10 1017965-01 BEZEL, RECEPTACLE .....oiiiiiiiiiiiiiiiiiiieieeec e, 1
11 1018010-01 | PLATE, RECEPTACLE BACKING .....ccoiiiiiiiiiii e 1
12 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..ooooiieeee, 4
13 1017977-01 | BATTERY, 8 VOLT POWERDRIVE .....ooiiiiiiiiiiiiiiiiiiii 6
13 1017977-02 | BATTERY, 8 VOLT POWERDRIVE, DRY ...oiiiiiiiiiii e 6
14 1017978-01 | CAP, BATTERY, 4 PORT GANG ....otttiiiiiiiiiiiiiiiiie ettt 6
15 1017957 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiieee e 5
16 1014304 NUT, STAINLESS STEEL HEX, 5/16 - 18 ... 18
17 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ..ottt 6
18 1018030-01 | HOLD-DOWN, BATTERY ...ttt e e e e e e e e e e e e e e e e e 3
19 1013683 B O LT, U7 e 6

12-35



CONTROLLER

MOUNTING

g
N
N@@S@
]
[OX®)
o <<
sz

— =

i

AN
00
00
00/ ~—7
00 y=
00
0

12-36



ELECTRI

CAL COMPONENTS, REAR BODY
POWERDRIVE PLUS VEHICLE m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1018537-01 | CONTROLLER, 48 VOLT ..ottt e e 1
2 1016631 NUT, PUSH oo 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 . oo e 4
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ....coviiiiiiiiiiiiiiiiiii s 4
5 0007174 WASHER, LOCK, B/16 ...t e e e e e e e e e e e e e aaaa e e 8
6 1015331 BOLT, HEX HEAD, M8 X 1 1/4 X 25MM ...cooiiiiiiiiiiiiiii e 4
7 0001241 WASHER, FLAT, 5/16 ..o e e e e e e e e e e e e e e e e e e e e e aaaaa e 4
8 0000332 WASHER, FLAT, 1/4 e 4
9 0000451 WASHER, LOCK, 1/4 ..o e e e e e e e e e e e e e 8
10 1018557-01 | BOLT, HEX HEAD, M6 X 1 X 25MM ....coiiiiiiiiiiiii e 2
11 1018070-01 | SOLENOID, 48 VOLT ...eiiiiiiiiiiiiiiiiiieie et e e e e e e e e e e 2
12 1015838 BRACKET, SOLENOID MOUNTING ...coiiiiiiii e 2
13 0001242 NUT, HEX, 5/16 = 18 ..o 4
14 0007847 BOLT, HEX HEAD, 1/4 - 20 X B/4 ..o 4
15 0007893 NUT, HEX, #10 - 32 ..o 4
16 0001028 NUT, HEX, 174 = 20 oo 6
17 0000304 BOLT, HEX HEAD, 1/4 - 20 X 1 oo 2
18 T0T8555-01 | “Z7 PLUG ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
19 1019026-01 | BOOT, WIRE ... e e e e e a e 1
20 1018554-01 | SEAL, Z PLUG ... ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e 1

12-37






BATTERY CHARGERS m
_E



13-2



ACCU-POWER CHARGER, DOMESTIC
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1016464-01 | CHARGER, ACCU-POWER, DOMESTIC, 120 VAC, 36 VDC, 60 HZ
(MODEL NUMBER 13800-11) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 72 IN. AC CORD ...ttt 1
1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) ...ccooiiiiiiiiii e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10-16 X 1/2 ..., 10
3 1015912 ASSEMBLY, TRANSFORMER ... 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) ......cooviiiiiiiiie e, 1
6 1015911 BB VDG RE LAY oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
7 1015910 CAPACITOR L. e e e e e e e e e e e e e e e e 1
8 1016433-01 CORDSET, DC, 108 INCHES LONG (STANDARD) 12 AWG .............cooeiiiiiiiiin, 1
8 1016433-02 CORDSET, DC, 146 INCHES LONG, 10 AWG ....ccooiiiiiiiiiiiiiiiieieaeeeeeeeeeeeeeeee, 1
8 1016433-03 CORDSET, DC, 242 INCHES LONG, 10 AWG .....cooiiiiiiiiiiiiiiiiiiiai, 1
9 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) .....cccoooviiiiiiiiiii, 1
10 1012098 BUSHING, STRAIN RELIEF, 12 AWG DC CORD ......coiiiiiiiiiiiiiicie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10 AWG DC CORD .....coooiiiiiiiiiiii e, 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ....cooiiiiiiiiiiii 1
12 1015916-01 CORDSET, AC, 72 INCHES LONG (STANDARD) ....ccoovviiiiiiiiiii, 1
12 1015916-02 CORDSET, AC, 108 INCHES LONG .......coiiiiiiiiiiiiic e 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) .......cccoooiiiiiiiiian. 1
14 1015913 ASSEMBLY, CONTROL CABLE ... 1

13-3



13-4



ACCU-POWER CHARGER, EXPORT, 230 VOLT
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY E

1.2 3 4

1016434-01 | CHARGER, ACCU-POWER, EXPORT, 230 VAC, 36 VDC, 50 HZ
(MODEL NUMBER 14410-11) (INCLUDES ITEMS 1 - 14)

108 IN. DC CORD, 108 IN. AC CORD ......cccoiiiiiiiiiiiiiiiiiiiiiiieee e 1

1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) ...ccooiiiiiiiiii e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10-16 X 1/2 ..., 10
3 1015936 ASSEMBLY, TRANSFORMER ... 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) ......cooviiiiiiiiie e, 1
6 1015911 BB VDG RE LAY oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
7 1015910 CAPACITOR L. e e e e e e e e e e e e e e e e 1
8 1016433-01 CORDSET, DC, 108 INCHES LONG, 12 AWG (STANDARD) ........cccceeiiiiiiiiiiinn, 1
8 1016433-02 CORDSET, DC, 146 INCHES LONG, 10 AWG ....ccooiiiiiiiiiiiiiiiieieaeeeeeeeeeeeeeeee, 1
8 1016433-03 CORDSET, DC, 242 INCHES LONG, 10 AWG .....cooiiiiiiiiiiiiiiiiiiiai, 1
9 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ...........ccccooiiiiii, 1
10 1012098 BUSHING, STRAIN RELIEF, 12 AWG DC CORD ......coiiiiiiiiiiiiiicie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10 AWG DC CORD .....coooiiiiiiiiiiii e, 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ....cooiiiiiiiiiiii 1
12 1014696 CORDSET, AC, 108 INCHES LONG (STANDARD) .....cccoovviiiiiiiiii, 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ........ccceiiiiiiiiiiiinne. 1
14 1015913 ASSEMBLY, CONTROL CABLE ... 1

13-5



13-6



ACCU-POWER CHARGER, EXPORT, 100 VOLT
V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY E

1.2 3 4

1016462-01 | CHARGER, ACCU-POWER, EXPORT, 100 VAC, 36 VDC, 50 HZ
(MODEL NUMBER 14900) (INCLUDES ITEMS 1 - 14)

108 IN. DC CORD, 108 IN. AC CORD ......cccoiiiiiiiiiiiiiiiiiiiiiiieee e 1

1 1016283 ASSEMBLY, CASE (INCLUDES FASTENERS) ...ccooiiiiiiiiii e 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10-16 X 1/2 ..., 10
3 1016336 ASSEMBLY, TRANSFORMER ... 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) ......cooviiiiiiiiie e, 1
6 1015911 BB VDG RE LAY oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
7 1015939 CAPACITOR L. e e e e e e e e e e e e e e e e 1
8 1016433-01 CORDSET, DC, 108 INCHES LONG, 12 AWG (STANDARD) ........cccceeiiiiiiiiiiinn, 1
8 1016433-02 CORDSET, DC, 146 INCHES LONG, 10 AWG ....ccooiiiiiiiiiiiiiiiieieaeeeeeeeeeeeeeeee, 1
8 1016433-03 CORDSET, DC, 242 INCHES LONG, 10 AWG .....cooiiiiiiiiiiiiiiiiiiiai, 1
9 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ...........ccccooiiiiii, 1
10 1012098 BUSHING, STRAIN RELIEF, 12 AWG DC CORD ......coiiiiiiiiiiiiiicie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10 AWG DC CORD .....coooiiiiiiiiiiii e, 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ....cooiiiiiiiiiiii 1
12 1016282 CORDSET, AC, 108 INCHES LONG ......cctiiiiiiiiiiiiiiiiiiiiicccce, 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ........ccceiiiiiiiiiiiinne. 1
14 1015913 ASSEMBLY, CONTROL CABLE ... 1

13-7



13-8



POWERDRIVE CHARGER, DOMESTIC
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018022-01 | CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG .........cooooiiiiii, 1
1018022-02 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .........cotiiiiiiiiiiiiiiiiiiiieieeceeeeeeeeeee 1
1018022-03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG ........ouiiiiiiiiiiiiiiiiiiiiceeeeeeeeeee e 1
1 1018283-01 ASSEMBLY, CASE (INCLUDES FASTENERS) ....ccoooviiiiiiiiiii, 1
2 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....ccoiiiiiiiiiii e 10
3 1018197-01 ASSEMBLY, TRANSFORMER ... 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) .......cooooiiiiiii, 1
6 1018311-01 KIT, WIRE ASSEMBLY ... 1
7 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......ooviiiiiiiiiiiiiiiiiiiieeeee 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ..., 1
10 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ......ccciiiiiiiiiiiiiiiiii, 1
11 1018287-01 BREAKER, CIRCUIT, 15 AMP ... e 1
12 1018286-01 RELAY, POWER, 48 VDC ... 1
13 1018288-01 CORDSET, AC, 80 INCHES LONG ........citiiiiiiiiiiiiiiiiiii e, 1
13 1018288-02 CORDSET, AC, 116 INCHES LONG ......ccciiiiiiiiiiiiiiiiiiiic, 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD ..o 1

13-9



13-10




POWERDRIVE CHARGER, EXPORT
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018315-03 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH NO PLUG .....eoveoeeeeeeeeeeeeeeeeeeeeeeee e 1
1018315-04 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH NO PLUG ....oeooeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
1 | 1018381-01 ASSEMBLY, CASE (INCLUDES FASTENERS) ......vouvvoveeeeoeeeseeeeseseessesseneenenes 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 +...ovvoeeeeveeresieseeeseesseeeeneean. 10
3 | 1018382-01 ASSEMBLY, TRANSFORMER ........ociiriimriieiineiinsisnesessssss s 1
4 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ......c.ovvueiereeresicseesseessessessessess s 1
6 | 1018385-01 KIT, WIRE ASSEMBLY .....oooioiieioeiie s 1
7 | 1018285-01 AMMETER (INCLUDES HARDWARE) ........oourvoreeeeeeeeeeseeessessses oo 1
8 | 1018383-01 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .........ccc.ccooorvenn... 1
9 | 1018387-01 BRACKET, POWER RELAY MOUNTING .......ooveorveeieeiecseeeee e 1
10 | 1018386-01 SWITCH, 4-POSITION, SLIDE .....cvoviiieoieoiesieessesiesseesessesssesss e 1
11 | 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
11 | 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
11 | 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
12 | 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ........o.rvvireiearienissiesissssensensseneonss 1
13 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG: ........ovoeveceeeeeeeeeeseeeseeseeeeeneen. 1
14 | 1018384-01 BREAKER, CIRCUIT, 15 AMP .......ooooioiiorieeeeseeesseseee e 2
15 | 1018317-01 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ......ovvvuvrerieriiriineenn. 1
15 | 1018317-02 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) .....oveorveerrerrereenene. 1
16 | 1015917 BUSHING, STRAIN RELIEF, AC CORD ......cooouveorveeeeceeeeeeeeeeeeeses s 1

13-11






ELECTRIC MOTOR
_E



14-2



MOTOR - V-GLIDE 36 VOLT VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018134-01 | ASSEMBLY, 36 VOLT MOTOR, 2.97 HP (INCLUDES ITEMS 1-20) ............ceoeeiiiiinan. 1

1 1017944 SHIELD, END ..ot e e e e e e e e e e e e 1
2 1017954 ASSEMBLY, STATOR SHELL AND WINDING ........coutiiiiiiiiiiiiiiiiiiiiiiineeeeeeee, 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .. 1
4 N/A BUSHING, INSULATOR ...t e e e e e e e e e e e e 2
5 N/A WASHER, FLAT, 5/16 ..ooiiiiiiiiii e 4
6 N/A NUT, HEX, 5/16 = 18 i 4
7 N/A BUSHING, INSULATOR ...ttt a e e e e e e e e e e e e e e e e e e 2
8 1017952 SCREW, CLAMP ..o 4
9 1017953 SCREW, BEARING RETAINER ........oiiiiiiiiiiiiiiiiiiiiiiiiiccceccc e, 2
10 1017951 SHIELD, END oo e 1
11 1017949 SCREW, BRUSH HOLDER ......oiiiiiiiiiiiiiiiiiiiee e a e e e e e e e e e 2
12 1017948 RIGGING, BRUSH ..o e 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ....uuiiiiiiiiiie e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ..o 1
15 1011290 BEARING, BALL ..o 1
16 1017950 RETAINER, BEARING ..o 1
17 N/A ARMATURE et e et 1
18 1017891-01 RING, GUIDE ... e 1
19 1018132-02 ADHESIVE, GUIDE RING, 3 GRAM TUBE .........oiiiiiiiiiiiiiiiiiiiie i A/R
20 1018228-01 RING, INTERNAL RETAINING ... 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 .o 3
22 0000451 WASHER, LOCK, 1/4 . et e e e e e e e e e e e e e e e e e e e e e e e 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..o 1
24 0007174 WASHER, LOCK, 5/T16 ..ot a e eaens 1

14-3



14-4



MOTOR - POWERDRIVE SYSTEM 48 VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-20) ...........ceeeeiiiiinnne. 1

1 1017944 SHIELD, END ..ot e e e e e e e e e e e e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ........coutiiiiiiiiiiiiiiiiiiiiiiineeeeeeee, 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .. 1
4 N/A BUSHING, INSULATOR ...t e e e e e e e e e e e e 2
5 N/A WASHER, FLAT, 5/16 ..ooiiiiiiiiii e 4
6 N/A NUT, HEX, 5/16 = 18 i 4
7 N/A BUSHING, INSULATOR ...ttt a e e e e e e e e e e e e e e e e e e 2
8 1017961 SCREW, CLAMP ..o 4
9 1017953 SCREW, BEARING RETAINER ........oiiiiiiiiiiiiiiiiiiiiiiiiiccceccc e, 2
10 1017951 SHIELD, END oo e 1
11 1017949 SCREW, BRUSH HOLDER ......oiiiiiiiiiiiiiiiiiiiee e a e e e e e e e e e 2
12 1017948 RIGGING, BRUSH ..o e 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ....uuiiiiiiiiiie e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ..o 1
15 1011290 BEARING, BALL ..o 1
16 1017950 RETAINER, BEARING ..o 1
17 N/A ARMATURE et e et 1
18 1017891-01 RING, GUIDE ... e 1
19 1018132-02 ADHESIVE, GUIDE RING, 3 GRAM TUBE .........oiiiiiiiiiiiiiiiiiiiie i A/R
20 1018228-01 RING, INTERNAL RETAINING ... 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 .o 3
22 0000451 WASHER, LOCK, 1/4 . et e e e e e e e e e e e e e e e e e e e e e e e 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..o 1
24 0007174 WASHER, LOCK, 5/T16 ..ot a e eaens 1

14-5



14-6



MOTOR - POWERDRIVE PLUS VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018546-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-24) ... 1

1 1017944 SHIELD, END ..ot e e e e e e e e e e e e 1
2 1018792-01 ASSEMBLY, STATOR SHELL AND WINDING ........coutiiiiiiiiiiiiiiiiiiiiiiiicceeeeeee, 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .. 1
4 N/A BUSHING, INSULATOR ...t e e e e e e e e e e e e 2
5 N/A WASHER, FLAT, 5/16 ..ooiiiiiiiiii e 4
6 N/A NUT, HEX, 5/16 = 18 i 4
7 N/A BUSHING, INSULATOR ...ttt a e e e e e e e e e e e e e e e e e e 2
8 1017961 SCREW, CLAMP ..o 4
9 1017953 SCREW, BEARING RETAINER ........oiiiiiiiiiiiiiiiiiiiiiiiiiccceccc e, 2
10 1018793-01 SHIELD, END (WITH SPEED SENSOR) ....ccoiiiiiiii e 1
11 1017949 SCREW, BRUSH HOLDER ......oiiiiiiiiiiiiiiiiiiiee e a e e e e e e e e e 2
12 1017948 RIGGING, BRUSH ..o e 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ....uuiiiiiiiiiie e 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ..o 1
15 1011290 BEARING, BALL ..o 1
16 1017950 RETAINER, BEARING ..o 1
17 N/A ARMATURE et e et 1
18 1017891-01 RING, GUIDE ... e 1
19 1018132-02 ADHESIVE, GUIDE RING, 3 GRAM TUBE .........oiiiiiiiiiiiiiiiiiiiie i A/R
20 1018228-01 RING, INTERNAL RETAINING ... 1
21 1019258-01 SENSOR, HALL EFFECT (INCLUDES ITEM 22) ....coiiiiiiiiiii e 1
22 1018951-01 HOUSING, FEMALE 3-WIRE, GRAY ..o 1
23 1019303-01 PLATE, RETAINING ... e 1
24 1019304-01 SCREW, RETAINING ...t aeaenens 3
25 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 oo e 3
26 0000451 WASHER, LOCK, 1/4 et e e e e e e e e e e e e e e e e 3
27 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..o 1
28 0007174 WASHER, LOCK, 5/16 ... 1
29 1019201-01 | HOUSING, MALE 3-WIRE, GRAY ..., 1

14-7






TRANSAXLE
ELECTRIC VEHICLE






TRANSAXLE - ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1 -41) Lo 1
1 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3 = 7) ooeiiiiiiiiiiiiiiieiiee e 1
2 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 3 -7) ..oooiiiiiiiiieeeeeee e 1
3 1013787 STUD, LUG ... e e e e e e e ee e 8
4 1014207 BUSHING, 25 MM 1. D. oo 1
5 1011291 BEARING, OUTER AXLE TUBE ..o 2
6 1013792 CIRCLIP, TYPE C e 2
7 1016672 RING, RETAINING ... s 2
8 1013790 BOLT, M10 X 1.5 X B0MM  ...oiiiiiiiiiiiie e 10
9 1013791 WASHER, LOCK, 13/32 ..ot 10
10 1013775 SEAL, INPUT SHAFT OIL ot 1
11 1013756 GEAR CASE, RIGHT ..o 1
12 1012711 BREATHER ... e 1
13 1013758 GASKET, CASE .. 1
14 0007330 BEARING, INNER AXLE TUBE ..o 2
15 1013789 GASKET, AXLE TUBE .....ooiiiiiiiiiiiii e 2
16 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .......cooiiiiiiiii e 1
17 1013794 SEAL, AXLE SHAFT OIL .ottt 2
18 0007335 BEARING, INPUT GEAR ... 3
19 1013764 SHAF T, INPUT e e e e e e e 1
20 0007336 BEARING, INTERMEDIATE GEAR ....ooii e 1
21 1013766 GEAR, INTERMEDIATE, SMALL ... 1
22 1013780 KEY, SUNK e 1
23 1013765 GEAR, INTERMEDIATE, LARGE ... 1
24 1013757 GEAR CASE, LEFT L. 1
25 1013759 PLUG, FILL, WITH GASKET ... 2
26 1013763 BOLT, MB X 1 X BOMM ..o e e 10
27 1012710 PIN, DOWEL .o e e e 2
28 1013779 BOLT, M8 X 1.25 X 37MM .o 8
29 1013782 PLATE, LOCK ..o 4
30 1013767 GEAR, OUTPUT e 1
31 1013772 PIN, DIFFERENTIAL ..o 1
32 1019105-01 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 35) ....cuuiiiiiiiiiiiiiiiieeeee, 1
33 1013768 GEAR CASE, DIFFERENTIAL (LEFT) oo 1
34 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...ooviiiiiii, 2
35 1013774 PLATE, THRUST (IDLER GEAR) ...coiiiiiiiiiiie e 2
36 1013771 GEAR, DIFFERENTIAL ..o 2
37 1013770 GEAR, DIFFERENTIAL IDLER ... 2
38 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) ....ueiiiiiiiiiiiicc e 1
39 1013781 SHIM L e 1
40 1017703 ASSEMBLY, AXLE TUBE, LEFT SIDE ..ottt 1
41 1014193 PIN, DOWEL .o s 1
42 1014201 BOLT, HEX HEAD, 1/4 -20 X 2 1/4  iiiiiiiiiiiiii e 3
43 0000451 WASHER, LOCK, 1/4 oo 3

15-3









Golf Cars

CLUB CAR Club Car Inc.

INGERSOLLRAND P.O. Box 204658
Augusta, GA 30917-4658




	Table of Contents
	Section 1–Maintenance & Service Tools
	Section 2–Body&Trim
	Section 3–Safety Decals
	Section 4–Brakes,Pedal&Cable
	Section 5–Steering,Front&Rear Suspension
	Section 6–Electrical System–Gas
	Section 7–Engine
	Section 8–Fuel,Intake,&Governor Systems
	Section 9–Exhaust System
	Section 10–Torque Converter
	Section 11–Unitized Transaxle–Gas
	Section 12–Electrical System–Electric
	Section 13–Battery Chargers
	Section 14–Electric Motor
	Section 15–Transaxle–Electric



